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This is a replacement parts manual for the 3hp
No. 1 Model H and No. 2 Model HL Plain, Univer-
sal and Swivel Head Vertical Kearney & Trecker
milling machines. In the purchase of these mach-
ine tools you possess an absolute guarantee of
precision built equipment - designed and manu-
factured so as to assure the greatest measure
of long life performance. There remains, how-
ever, still another responsibility - that of provid-
ing prompt service for replacement parts and
general maintenance resulting from natural wear
or accidental damage to the machine - to keep
them in sound operating condition. This manual
will help you do that quickly.

About the manual itself; every effort has been
made to make this book as clear and concise as
is practical to avoid delay and misunderstanding
in ordering parts. The various assemblies are
arranged in a natural sequence and are indexed
visually on pages 4 and 5. (Figs. 2 and 3)

Instructions noted in the following pages must
be followed carefully. In several instances it will
be observed that certain parts are mated at the
home factory. Such parts cannot be replaced indi-
vidually and must be sent out in pairs or sets,

Kearney & Trecker maintains, insofar as pos-
sible, a complete record, based on machine ser-
ial number, of every machine built. To insure
prompt and efficient service it is imperative,
therefore, to include the machine size, model
and serial number with every inquiry or order.
This information will be found stamped in the
lower border of the trademark located on the
left side of the column.

It is our intention to continually improve the
service you receive from Kearney & Trecker
milling machines and make the parts replacement
problem a simple procedure. By following the
instructions for identifying and ordering parts,
given on the next page, you will be assured of
prompt service.

KEARNEY & TRECKER
Corporation
Milwaukee 14, Wisconsin
U.S. A,
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El—ﬂw to Identify...

Refer to pages 4 and 5 (Figs. 2 and 3) to
locate the assembly which contains the de-
sired part. Note the page number given for
the assembly exploded view.

9. Locate the desired part and its item number
in the assembly exploded view. For conven-
ience and clearness in showing parts on some
large units, it was necessary to remove them
from the proper location in relation to the
main casting. Such assemblies are indicated
by a letter in a circle A, B, C, etc. A brief
study of the exploded view will show where
such sub-assemblies properly belong.

3. In the parts list on the facing page, tind the
corresponding item number to determine the
part name description and code number.

4. Send the part name description, the code
number and the SIZE, MODEL and SERIAL
NUMBER OF THE MACHINE (stamped in the
lower border of the trademark located on the
left side of the column) to the Service De-
partment, Kearney & Trecker Corporation,
Milwaukee 14, Wisconsin, U.S.A.

5. For service by telephone, call Greenfield 6-
8300, and give the information in paragraph
4 above.
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Kearney & Trecker—Milwaukee Milling Machines

MODEL HL
3hp NO. 2
PLAIN STYLE

MODEL H
3hp NO, 1
UNIVERSAL STYLE

MODEL HL
3hp NO. 2
SWIVEL HEAD VERTICAL STYLE

Figure 1
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3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical

Kearney & Trecker—Milwaukee Milling Machines

INTERMEDIATE ARBOR
SUPPORT AND STYLE "A"
ARBOR SUPPORT

HORIZONTAL COLUMN, (SEE PAGES 32-33) STYLE "B" ARBOR SUPPORT
SPINDLE, SPEED ARM BRACE, OVERARMS AND
DRIVE TRAIN, AND COOLANT SUPPLY SYSTEM

MOTOR MOUNT (SEE PAGES 30-31)

(SEE PAGES 6-7)

MODEL H
DIVIDING HEAD
(SEE PAGES 38-39)

SPEED GEAR BOX
(SEE PAGES 12-13)

CONVENTIONAL LEAD
ATTACHMENT,
TAIL STOCK AND
STEADY REST
(SEE PAGES 34-35)

LOW LEAD
ATTACHMENT

PLAIN SADDLE, (SEE PAGES 36-37)

COOLANT RETURN
AND CROSS FEED BRACKET
(SEE PAGES 24-25)

SWIVEL BLOCK KNEE
COOLANT RETURN (SEE PAGES 18-19)
AND UNIVERSAL SADDLE
(SEE PAGES 26-27)

INDEX TO ¢MIT ASSEMBLIES FOR 1 AIN AND UNIVERSAL MACHINES

Figare 2
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3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical

Kearney & Trecker—Milwaukee Miiling Machines

VERTICAL COLUMN

EA
/S\V:\IllgEsll;ll-rI\lDl‘_:’E SPEED DRIVE TRAIN
(SEE PAGES 10-11) AND MOTOR MOUNT
(SEE PAGES 8-9)

PULLEY BRACKET

AND FEED AND

RAPID TRAVERSE
TAKE-OFF BRACKET
(SEE PAGES 14~15)

TABLE
(SEE PAGES 28-29)

FEED DISTRIBUTION BOX-
FEED SELECTION
AND DIRECTIONAL
CONTROL LEVERS
(SEE PAGES 20-21)

FEED AND RAPID TRAVERSE
FEED DISTRIBUTION BOX - DRIVE BRACKET

GEAR TRAINS
(SEE PAGES 22-23) {AEE RAGES T6~17)

INDEX TO UNIT ASSEMBLIES FOR Sv/IVEL HEAD VERTICAL MACHINES

Figure 3

COOLANT SUPPLY SYSTEM
(SEE PAGES 30-31)
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IMPORTANT!
WHEN QRBERING PARTS
REPORT SERIAL NUMBER
SHOWN ON THIS PLATE
ON YOUR MACHINE.

Figure 4, Horizontal Column, Spindle, Speed Drive " rain and Motor Mount
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3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical

Kearney & Trecker—Milwaukee Milling Machines

Figure 4. Horizontal Column, Spindle, Speed Drive Train and Motor Mount

Item . Code No. Item Code No.

No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Starting lever stand pipe 1H-A1 2HL-A1 1 67 Expansion plug, 1-1/2 in. dia 1H-A67 2HL-A67 1
2 Starting lever stop pin 1H-A2 2HL-A2 1 68 Motor sheave (for 1750 rpm
3 Starting lever gear 1H-A3 2HL-A3 1 motor) 1H-A68a 2HL-A68a 1
4 Starting lever stop pin 1H-A4 2HL-A4 1 Motor sheave (for 1450 rpm
5 Fil hd screw, 3/8-16 x 1-1/4 in, 1H-A5 2HL-A5 1 motor) 1H-A68b 2HL-A68b 1
6  Starting lever shaft 1H-A6 2HL-A6 1 69 Square hd screw,

7 Key 1H-A7 2HL-A7T 2 5/8-11 x 2-3/4 in. 1H-A69 2HL-A69 1

4 il ip-ne 2HL-A8 1 ;(l’ gut;rse/ﬁn:ll:up pt set scre 1H-AT0 ZHL-AT0 1
i - . qu W,

9 Starting lever 1H-A9  2HL-AS 1 3/8 x 1-1/4 in. 1H-A7T1  2HL-A71 2

10 Starting lever cover 1H-A10 2HL-A10 1 "2

Nut, 3/8-16 1H-AT2  2HL-A72 2

11 Screw 1H-A11  2HL-A11 2 i Flal b Atlen b ek

12 Stud, 5/8-11 x 3-1/2 in. 1H-A12  2HL-A12 2 at pt Allen hd set screw,

13 cL - 3/8-16 x 3/4 in. 1H-AT3 2HL-A73 2

amp block pin 1H-A13 2HL-A13 2 74 Motor b hi . 1H-AT4 P
14  Spring 1H-Al14  2HL-Al4 2 ofor base hinge ptn = L-A74 2
75 Motor base 1H-ATS 2HL-AT5 1

15 Overarm clamp 1H-A15 2HL-A15 2 76 Motor fan 1H-AT6 9HL-AT6 1

16 Washer 1H-A16  2HL-A16 2 77 Motor hold down screw 1H-A7T  2HL-ATT 4

17 Nut, 5/8-11 1H-A17  2HL-A17 2 8 Nut, 5/8-11 1H-A7T8  2HL-A78 1

18 Shifter rod fork screw, 1-1/16- 79 Hex hd screw,

16 x1in. 1H-A18  2HL-A18 1 5/8-11 x 6-5/8 in. 1H-A79  2HL-A79 1

19 Shifter fork rod 1H-A19  2HL-A19 1 80 Fil hd screw, 3/8-16 x 13/16 in. 1H-A80  2HL-A80 1

20 Range change shifter fork 1H-A20 2HL-A20 1 81 Coolant pipe guard 1H-A81 2HL-A81 1

21 Acme blue label dowel, 1/4 x 1in 1H-A21 2HL-A21 1 82 Washer 1H-A82 2HL-A82 2

22 Nut, 7/16-14 1H-A22 2HL-A22 2 83 Square hd cup pt screw.

23 Vertical feed trip dog 1H-A23  2HL-A23 2 3/8-16 x 1 in. 1H-A83  2HL-A83 2

24 T-bolt 7/16-14 x 2-1/8 in, 1H-A24  2HL-A24 2 84 Pulley door 1H-A84a 2HL-A84a 1

25 Fil hd screw, #10-32x3/8in.  1H-A25 2HL-A25 8 Door handle 1H-A84b 2HL-A84b 1

26 Oil gage plate 1H-A26 2HL-A26 2 Door latch 1H-A84c 2HL-A84c 1

217 0il gage glass 1H-A27  2HL-A27 2 Pulley door hinge 1H-A84d 2HL-A84d 1

28 Oil gage washer 1H-A28 2HL-A28 2 Hex hd cap screw, 3/8-16 x | in, 1H-A84e 2HL-A84e 4

29 0il gage plate 1H-A29  2HL-A29 1 Washers 1H-A84f 2HL-AB4 4

30 Oil gage washer 1H-A30  2HL-A30 2 Square hd cup pt screw,

31 Sight oil flow gage 1H-A31  2HL-A31 1 1/4-20 x 5/8 in. 1H-A84g  2HL-A84g 1

32 Spindle 1H-A32 2HL-A32 1 Pump clutch plate 1H-A84h 2HL-A84h 1

33 Spindle drive key 1H-A33 2HL-A33 2 Escutcheon pin, #15 1H-A84j 2HL-A84j 4

34 Fil hd screw, 1/4-20 x 7/8 in. 1H-A34  2HL-A34 2 85 Column vent and name plate

35  Spindle oil shield 1H-A35  2HL-A35 1 (1H plain) 1H-A85a 1

36 Fil bd screw, 5/16-18 x 11/16 in.1H-A36  2HL-A36 4 Column vent and name plate

37 Timken bearing, 3920B-3982  1H-A37  2HL-A37T 1 (1H universal) 1H-A85b 1

38 Large spindle gear 1H-A38  2HL-A38 1 Column vent and name plate

39 Small spindle gear 1H-A39  2HL-A39 1 (2HL plain) 2HL-A85a 1

40 Spindle nut 1H-A40  2HL-A40 1 Column vent and name plate

41 Allen hd cap screw, (2HL universal) 2HL-A85b 1

7/16 x 1-1/4 in. 1H-A41 2HL-A41 1 86 Fil hd screw, 3/8-16 x 13/16 in. 1H-A86 2HL-A86 4

42 Timken bearing, 432-438W - 1H-A42 2HL-A42 1 87 Wrought iron nipple, 3/4 x 2 in. 1H-A87 2HL-A87 1

43 Draw-in bolt head 1H-A43  2HL-A43 1 88 Pipe cap, 3/4 in. 1H-A88 2HL-A88 1

44 Taper pin, #2 x 1 in. 1H-A44 2HL-A44 1 89 Column drain cover 1H-A89 2HL-A89 2

45 Draw bolt nuf, 5/8-11 1H-A45 2HL-A45 1 90 Flat hd mach screw,

48 Draw-in bolt 1H-A46  2HL-A46 1 10-32 x 3/8 in. 1H-A90 2HL-A90 4

47 Collar nut 1H-A47  2HL-A47 1 91 Coolant drain screen 1H-A91  2HL-A91 4

48 Hex hollow hd set screw, 92 Coolant return cover plate 1H-A92 2HL-A92 1

3/8-24 x 3/8 in. 1H-A48  2HL-A48 2 93 Fil hd screw, 3/8-16 x 13/16 in. 1H-A93 2HL-A93 2

49 Collar, nut shoe 1H-A49 2HL-A49 2 94 Acme blue label dowel,

50 Rear oil slinger 1H-AS0 2HL-A50 1 1/2 x 1-1/8 in. 1H-A94 2HL-A94 2

51 Pin 1H-A51  2HL-A51 1 95 Expansion plug, 2-3/8 in. 1H-A95  2HL-A95 6

52 Primary shait bearing cover 1H-A52 2HL-A52 1 96 Electric motor 1H-A96 2HL-A96 1

53 Primary shaft bearing spacer 1H-AS3 2HL-A53 1 97 Motor door 1H-A97a 2HL-A97a 1

54 Bearing cover stud, Motor door hinge 1H-A97b  2HL-A9Tb 2

5/16-18 x 2-1/4 in. 1H-A54 2HL-A54 2 Hex hd cap screw,

55 Washer 1H-A55  2HL-A55 2 3/8-16 x 13/18 in. 1H-A97c  2HL-A97c 8

56 Nut, 5/16-18 1H-A58  2HL-A56 2 Lockwasher 1H-A97d 2HL-A97d 8

57 Hyatt bearing, R-1207TS 1H-AS57 2HL-AS57 1 Door latch 1H-A97e 2HL-A97e 1

58 Spindle drive sliding gear 1H-A58 2HL-A58 1 Square hd cup pt set screw,

59 Primary speed change shaft 1H-A59 2HL-A59 1 1/4-20 x 5/8 in. 1H-A97f 2HL-A97f 1

€0 Screw 1H-A60 2HL-AB0 4 Door handle 1H-A97g 2HL-A97g 1

61 Primary shaft rear bearing 98 Coolant cleanout gasket 1H-A98 2HL-A98 1

cover 1H-A61 2HL-A61 1 99 Coolant cleanout cover 1H-A99 2HL-A99 1

62 Primary shaft bearing spacer =~ 1H-A62  2HL-A62 1 100 Fil hd screw, 3/8-16 x 13/16 in. 1H-A100 2HL-A100 3

83 Hyatt bearing, R-1207TS 1H-A83  2HL-A63 1 101 Gits oiler, T.C. 409 1H-A101 2HL-A101 1

64 Rear primary sliding gear 1H-A64 2HL-A64 1 102 Cutler-Hammer switch 1H-A102 2HL-A102 1

65 Front primary sliding gear 1H-AB5 2HL-A85 1 103 Column 1H-A103 2HL-A103 1

66 Texrope belt, B-60 1H-A66  2HL-A66 2

e e E e e e e e e o
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—NOTE—
BEVEL GEARS ARE SHIPPED
IN MATED SETS ONLY
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IMPORTANT!
WHEN ORDERING PARTS
REPORT SERIAL NUMBER
SHOWN ON THIS PLATE
ON YOUR MACHINE.

Figure 5. Vertical Column, Speed Drive Train and Motor Mount
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Kearney & Trecker—Milwaukee Milling Machines

Figure 5. Vertical Column, Speed Drive Train and Motor Mount

Item Code No. Item Code No.

No. Part Name and Description 1H 2HL Oty. No. Part Name and Description 1H 2HL Qy.
1 Starting lever stand pipe 1H-B1 2HL-B1 1 63 Fil bd screw, 10-32 x 3/8 in. 1H-B63 2HL-B63 8
2 Fil hd screw 1H-B2  2HL-B2 1 64 Nut, 7/16-14 1H-B64 2HL-B64 2
3 Starting lever gear 1H-B3 2HL-B3 1 65 Vertical feed trip dog 1H-B65 2HL-B65 2
4 Starting lever stop pin 1H-B4 2HL-B4 1 66 T-bolt, 7/16-14 x 2-1/8 in. 1H-B68 2HL-B66 2
5 Starting lever stop pin 1H-B5 2HL-B5 1 67 Shifter fork rod 1H-B67 2HL-B67 1
6 Cutler-Hammer switch 1H-B6 2HL-B6 1 68 Hex hd, taper pin screw 1H-B68 2HL-B68 1
7 Starting lever shaft 1H-B7 2HL-BT 1 69 Range change shifter fork 1H-B69 2HL-B69 1
8 Key 1H-B8 2HL-B8 2 70 Shifter lever arm button 1H-B70 2HL-B70 1
9 Fil hd screw,7/16-14 x 1-13/16in. 1H-B9 2HL-B9 1 71 Shifter lever arm 1H-B71 2HL-B71 1

10 Startiag lever 1H-B10 2HL-B10 1 72 Shifter lever arm pin 1H-B72 2HL-B72 1
11 Starting lever cover 1H-B11 2HL-BI11 1 3 Texrope belt, B-60 1H-B73 2HL-B73 2
12 Fil hd screw, 1/4-20 x 1-1/2 in. 1H-B12 2HL-B12 2 4 Motor sheave (for 1750 rpm
13 Spindle drive shaft bearing carrier 1H-B12 2HL-B13 1 motor) 1H-B74a 2HL-B74a 1
14 Overflow pipe 1H-Bl14 2HL-B14 1 Motor sheave (for 1450 rpm
15 Allen hd cap screw, 1/2 x 1-1/2in. 1H-B15 2HL-B15 8 motor) 1H-B74b 2HL-BT74b 1
16 Timken bearing, 3732 - 3775 1H-B16 2HL-B16 1 15 Expansion plug, 1-1/2 in dia 1H-B75 2HL-B75 1
17 Spindle bearing carrier cover 1H-B17 2HL-B17 1 76 Square hd screw, 5/8-11x 2-3/4in1H-B76 2HL-B76 1
18 Flat hd mach screw, 1/4-20 x ki Nut, 5/8-11 1H-B77T 2HL-B77 1
5/8 in. 1H-B18 2HL-B18 4 18 Square hd cup pt set screw,
19 Spindle drive bevel gear and shaft 1H-B19 2HL-B19 1 3/8x1-1/4 in. 1H-B78 2HL-B78 2
20 Timken bearing, 3720 - 3775 1H-B20 2HL-B20 1 79 Nut, 3/8-16 1H-B79 2HL-B79 2
21 Spindle drive shaft gear (large) 1H-B21 2HL-B21 1 80 Flat pt Allen hd set screw,
22 Spindle drive shaft gear (small) 1H-B22 2HL-B22 1 3/8-16 x 3/4 in. 1H-B80 2HL-B80 2
23 Collar nut 1H-B23 2HL-B23 1 81 Motor fan 1H-B81 2HL-B81 1
24 Collar shoe 1H-B24 2HL-B24 2 82 Motor base hinge pin 1H-B82 2HL-B82 2
25 Hollow hd set screw, 5/16-24 x 83 Motor base 1H-B83 2HL-B83 1
5/16 in. ' 1H-B25 2HL-B25 2 84 Motor hold-down screws 1H-B84 2HL-B84 4
26 Screw, 5/16-18 x 5/8 in. 1H-B26 2HL-B26 2 85 Nut, 5/8-11 1H-B85 2HL-B85 1
27 Washer 1H-B27 2HL-B27 2 86 Hex hd screw, 5/8-11 x 6-5/8 in. 1H-B86 2HL-B86 1
28 Hyatt bearing, 1305 TS 1H-B28 2HL-B28 1 87 Fil hd screw, 3/8-16 x 13/16 in. 1H-B87 2HL-B87 4
29 Primary and secondary shaft 88 Column vent and name plate (1H) 1H-B88 ’ 1
drive gear 1H-B29 2HL-B29 1 Column vent and name plate (2HL) 2HL-B88 1
30 Primary shaft bearing thrust 89 Pulley door 1H-B89a 2HL-B89a 1
washer 1H-B30 2HL-B30 1 Door handle 1H-B8%b 2HL-B89b 1
31 Spindle drive sliding gear 1H-B31 2HL-B31 1 Door latch 1H-B89c 2HL-B89c 1
32 Primary speed change shaft 1H-B32 2HL-B32 1 Pulley door hinge 1H-B89d 2HL-B89d 1
33 Hyatt bearing, S$-93532 1H-B33 2HL-B33 1 Hex hd cap screw, 3/8-16 x 1in, 1H-B89e 2HL-B8% 4
34 Primary shaft retainer 1H-B34 2HL-B34 1 Washers 1H-B89f 2HL-B89f 4
35 Bearing adjusting pin 1H-B35 2HL-B35 1 Square hd cup pt screw, 1/4-20
36 Primary shaft drive gear collar 1H-B36 2HL-B36 1 x 5/8 in. 1H-B89¢ 2HL-B89g 1
37 Timken bearing, 1328B - 1380 1H-B37 2HL-B37 2 Pump clutch plate 1H-B89h 2HL-B8%h 1
38 Primary shaft washer 1H-B38 2HL-B38 1 Escutcheon pin, #15 1H-B89j 2HL-B89j 4
39 Elastic stop nut, 42-TE-126 1H-B39 2HL-B39 1 90 Hex hd cap screw, 3/8-16x1in. 1H-B90 2HL-B30 2
40 Idler shaft Z 1H-B40 2HL-B40 1 91 Washer 1H-B91 2HL-B91 2
41 Timken bearing, 2820-2879 1H-B41 2HL-B41 2 92 Coolant pipe guard 1H-B92 2HL-B92 1
42 Idler shaft bearing spacer 1H-B42 2HL-B42 1 93 Fil hd screw, 1/2-13 x1-3/4 in. 1H-B93 2HL-B93 1
43 Idler shaft retainer 1H-B43 2HL-B43 1 94 Wrought iron nipple, 3/4 x2in. 1H-B94 2HL-B%4 1
44 Allen hd cap screw, 7/16 x 95 Pipe cap, 3/4 in, 1H-B95 2HL-B%5 1
2-1/2 in. 1H-B44 2HL-B44 2 96 Column drain cover 1H-B96 2HL-B96 2
45 Allen hd cap screw, 7/16 x 97 Flat hd mach screw, 10-32 x 3/8in,1H-B97 2HL-B97 4
1-3/4 in. 1H-B45 2HL-B45 2 98 Coolant drain screens 1H-B98 2HL-B98 4
46 Gits oiler, T.C. 409 1H-B46 2HL-B46 1 99 Expansion plug, 2-3/8 in. 1H-B99 2HL-B99 6
47 Idler shaft gear 1H-B47 2HL-B47 1 100 Coolant return cover plate 1H-B100 2HL-B100 1
48 Secondary speed change gear shaft 1H-B48 2HL-B48 1 101 Fil hd screw, 3/8-16 x 13/16 in. 1H-B101 2HL-B101 2
49 Secondary shaft washer 1H-B49 2HL-B49 1 102 Acme blue label dowel, 1/2 x
50 Primary and secondary shaft drive 1-1/8 in. 1H-B102 2HL-B102 2
gear 1H-B50 2HL-BSO 1 103 Electric motor 1H-B103 2HL-B103 1
51 Timken bearing, 2820 - 2879 1H-B51 2HL-B51 2 104 Motor door 1H-B104a 2HL-B104a 1
52 Front primary sliding gear 1H-B52 2HL-B52 1 Motor door hinge 1H-B104b 2HL-B104b 2
53 Rear primary sliding gear 1H-B53 2HL-B53 1 Hex hd cap screw, 3/8-16 x
54 Secondary shaft bearing spacer 1H-B54 2HL-B54 1 13/16 in. 1H-B104c 2HL-B104c 8
55 Secondary shaft retainer 1H-B55 2HL-BS5 1 Lockwasher 1H-B104d 2HL-B104d 8
56 Allen hd cap screw, 7/16 x Door latch 1H-B104e 2HL-B104e 1
1-1/2 in. 1H-B56 2HL-B56 4 Square hd cup pt set screw, 1/4-
57 Sight oil flow gage 1H-B57 2HL-B57 1 20 x 5/8 in. 1H-B104f 2HL-B104f 1
58  Oil gage washer 1H-B58 2HL-B58 2 Door handle 1H-B104g ZHL-B104g 1
59 Oil gage plate 1H-BS9 2HL-B59 1 105 Coolant cleanout gasket 1H-B105 2HL-B105 1
60  Oil gage washer 1H-B60 2HL-B60 2 108  Cooland cleanout cover 1H-B106 2HL-B106 1
61 Oil gage glass 15-B61 2HL-B61 2 107 Fil hd screw, 3/8-16 x 13/16 in. 1H-B107 2HL-B107 3
62 Oil gage plate 1H-B62 2HL-B62 2 108 Column 1H-B108 2HL-B108 1
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—NOTE—
BEVEL GEARS ARE SHIPPED

IN MATED SETS ONLY

52

IMPORTANT!
WHEN ORDERING PARTS
REPORT SERIAL NUMBER
SHOWN ON THIS PLATE
ON YOUR MACHINE.

SERIAL 0-0000

Figure 6. Swivel Head and Spindle
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Figure 6. Swivel Head and Spindle

Item Code No. Item Code No,

No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Positive stop check nut 1H-C1 2HL-C1 1 42 Bevel gear bracket 1H-C42 2HL-C42 1
2 Graduated collar spacer 1H-C2 2HL-C2 1 43 Acme blue label dowel, 5/18
3 Key 1H-C3 2HL-C3 1 x 1-1/2 in. 1H-C43 2HL-C43 2
4 Positive stop graduated collar 1H-C4 2HL-.C4 1 44 Fil hd screw, 3/8-16x1-1/8 in.  1H-C44 2HL-C44 4
5 Positive stop rod 1H-C5 2HL-C5 1 45 Bevel gear fitting washer 1H-C45 2AL-C45 1
(] Acme blue label dowel, 3/8 x 46 Bevel gear (driven) 1H-C46 2HL-C46 1

1/4 in. 1H-C8 2HL-CS8 1 47 Handwheel 1H-C47 2HL-C47 1
1 Positive stop rod stud, 1/2-20 ' 48 Rockwood handle, 4QA 1H-C48 2HL-C48 1

x 1-15/186 in. 1H-C7 2HL-CT7 1 49 Quill clamp handle 1H-C49 2HL-C49 1
8 Timken bearing, 34300-34478 1H-C8 2HL-C8 1 50 Pin, 5/32 x 9/16 in. 1H-C50 2HL-C50 1
9 Grease retaining and fitting washer 1H-C9 2HL-C9 1 51 Allen dog pt set screw, 1/4 x

10 Spindle bushing 1H-C10 2HL-C10 1 5/16 in. 1H-C51 2HL-C51 1

11 Spindle bevel gear (driven) 1H-C11 2HL-C11 1 52 Quill clamp shaft 1H-C52 2HL-C52 1

12 Snap ring 14H-C12 2HL-C12 1 53 Thrust washer 1H-C53 2HL-C53 1

13 Spindle nut sleeve 1H-C13 2HL-C13 1 54 Quill lock sleeve (long) 1H-C54 2HL-C54 1

14 Spindle nut 1H-C14 2HL-C14 1 55 Quill lock sleeve (short) 1H-C55 2HL-C55 1

15 Spindle nut ring 1H-C15 2HL-C15 1 56 Alemite zerk fitting, 1/8 in. 1H-C56 2HL-C56 1

16 Pin, 1/4 x3/8 in. 1H-C16 2HL-C16 2 57 Hex nut, 5/8 in. 1H-C57 2HL-C57 4

17 Timken bearing, 39412-39250 1H-C17 2HL-C17 1 58 Finished washer 1H-C58 2HL-C58 4

18 Joy bearing, 1142T 1H-C18 2HL-C18 2 59 Set screw, 3/8-16 x 15/16 in, 1H-C59 2HL-C59 3

19 Quill elevating nut 1H-C19 2HL-C19 1 60 Timken bearing, 394A-399A 1H-C60 2HL-C60 1

20 Elastic stop nut, 29E-080 1H-C20 2HL-C20 1 61 Spindle nut ring 1H-C61 2HL-C81 1

21 Quill 1H-C21 2HL-C21 1 62 Pin,1/4 x 1/4 in, 1H-C62 2HL-C62 1

22 Timken bearing, 3920-3984 1H-C22 2HL-C22 1 63 Spindle nut 1H-C63 2HL-C83 1

23 Grease shield (lower) 1H-C23 2HL-C23 1 64 Spindle nut sleeve 1H-C64 2HL-C84 1

24 Spindle 1H-C24 2HL-C24 1 85 Snap ring 1H-C65 2HL-C85 1

25 Spindle drive key 1H-C25 2HL-C25 2 66 Set screw, 5/8-11 x 5/8 in. 1H-C66 2HL-C66 1

26 Fil hd screw 1H-C26 2HL-C26 2 67 Swivel head T-bolt, 5/8-11 x

27 Quill clamp collar 1H-C27 2HL-C27 1 9-7/32 in, 1H-C67 2HL-C67 2

28 Fil hd screw 1H-C28 2HL-C28 4 68 Swivel head T-bolt, 5/8-11 x

29 Acme blue label dowel, 3/8 x 1 in, 1H-C29 2HL-C29 1 9-23/32 in, 1H-C68 2HL-C68 2

30 Spindle oil shield 1H-C30 2HL-C30 1 69 Headless dog pt set screw,

31 Fil hd screw’ 1H-C31 2HL-C31 4 7/16-14 x /8 in. 1H-C69 2HL-C89 2

32 Quill elevating dial 1H-C32 2HL-C32 1 70 Clamp rod 1H-C70 2HL-C70 1

33 Taper pin, #4 x 1-1/2 in, 1H-C33 2HL-C33 1 n swivel head 18-C71 2HL-CT1 1

34 Set screw, 3/8-16 x 1/2 in. 1H-C34 2HL-C34 1 72 Swivel head cap (single stop) 1H-C72 2HL-C72 1

35 New Departure bearing, 88503 1H-C35 2HL-C35 2 73 Alemite zerk fitting, 1/8 in. 1H-C73 2HL-C73 1

36 Fil hd screw, 3/8-]6 X 13/16 in, 1H-C36 2HL-C38 8 74 Set screw 1H-C74 2HL-C74 1

kx4 Swivel head cover 1H-C37 2HL-C37 1 [ Head cap cover 1R-C75 2HL-CT5 1

38 Bevel gear (driver) 1H-C38 2HL-C38 1 % Draw-in bolt 1H-C76 2HL-C76 1

39 Taper pin, #3 x 1 in. 1H-C39 2HL-C39 1 77 Draw bolt nut 1H-CT1 2HL-CT7 1

40 Quill elevating pinion 1H-C40 2HL-C40 1 78 Taper pin, #2x 1 in. 1H-C78 2HL-C78 1

41 Acme blue label dowel, 3/8 x 79 Draw bolt head 1H-C79 2HL-CT9 1

1-1/4 in, 1H-C41 2HL-C41 2
11
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Figure 7. Speed Gear Box

Item Code No. Item Code No,

No, Part Name and Description 1H 2HL  Qty. No. Part Name and Description 1H 2HL Qty.
1  Hex mut, 5/8-11 iH-D1  2HL-D1 1 61 Speed selection knob 1H-D61 2HL-D61 1
2 Cotter pin, 7/64 x 1-1/2 in. 1H-D2 2HL-D2 1 62 Spring 1H-D62 2HL-D62 1
3 Washer 1H-D3 2HL-D3 1 83 Secondary speed change lever 1H-D63 2HL-D63 1
4 Range gear 1H-D4 2HL-D4 1 64 Speed selection lever plunger 1H-D64 2HL-D64 1
5 Timken bearing, 1729B-1755 1H-DS 2HL-D5 1 65 Primary change lever pin 1H-D65 2HL-D65 2
[} Bevel gear space washer 1H-D6 2HL-D8 1 86 Cotter pin, 7/64 x 1-1/2 in, 1H-D66 2HL-D66 2
7 Reverse bevel gear thrust washer 1H-D7 2HL-D7 1 67 Front primary change lever 1H-D67 2HL-D67 1
8  Spindle reverse bevel gear 1H-D8  2HL-D8 2 68  Rapid traverse clutch cone shoe 1H-D68 2HL-D68 2
8  Spindle reverse bevel gear bushing 1H-D9 2HL-D9 2 69 Primary change lever shaft 1H-D69 2HL-D69 2

10 Reverse bevel gear shaft 1H-D10 2HL-D10 1 70 Rear primary change lever 1H-D70 2HL-D70 1

11  Spindle reverse clutch 1H-D11 2HL-Di1 1 n Shifter fork guide rod 14-D71 2HL-D71 2

12 Nut, 1/2-13 1H-D12 2HL-D12 1 T2 Front primary shifter fork 1H-D72 2HL-D72 1

13 Lockwasher 1H-D13 2HL-D13 1 3 Rear primary shifter fork 1H-D73 2HL-D73 1

14 Spindle reverse shifter yoke 1H-D14 2HL-D14 1 14 Screw, 5/16-18 x 7/8 in. 1H-D74 2HL-D74 3

15 Reverse yoke shoe 1H-D15 2HL-D15 2 5 Secondary shaft bearing retainer 1H-D7S 2HBL-D75 1

186  Reverse rod shoe 1H-D16 2HL-D16 1 76  Hyatt bearing, R-1305-Y3 1H-D76 2HL-D76 1

17 Spindle reverse yoke stud 1H-D17 2HL-D17 1 k& Idler shaft and rear gear 1H-D77 2HL-D77 1

18 Secondary speed change gear 1H-D18 2HL-D18 1 8 Hyatt bearing, R-1205-YS 1H-D78 2HL-D78 2

19  Cotter pin, 7/64 x 1-1/2 in, 1H-D19 2HL-D19 1 79  Idler shaft bearing retainer 1H-D79 2BL-D79 1

20 Secondary speed change shaft 1H-D20 2HL-D20 1 80 Screw, 5/16-18x 7/8 in, 1H-D80 2HL-D80 3

21 Acme blue label dowel, 1/2 x1-1/2 in. 1H-D21 2HL-D21 2 81 Center idler cluster 1H-D81 2HL-D81 1

22 Hex nut, .5/8-11 1H-D22 2HL-D22 1 82 Front idler gear 1H-D82 2HL-D82 1

23 Washer 1H-D23 2HL-D23 1 83 Kdler shaft collar 1H-D83 2HL-D83 1

24 Range gear 1H-D24 2HL-D24 1 84 Dog pt set screw, 1/4-20x 15/32in, 1H-D84 2HL-D84 2

25  Hyatt bearing, A-1206-TS 1H-D25 2HL-D25 1 85  Speed box 1H-D85 2HL-D85 1

26 Secondary shaft collar 1H-D26 2HL-D26 1 86 Reverse 'bevel gear thrust washer 1H-D86 2HL-D86 1

27  Oil retainer tube 1H-D27 2HL-D27 1 87  Timken bearing, 1729B-1755 1H-D87 2HL-D87 1

28 Spindle reverse rod 1H-D28 2HL-D28 1 88 Reverse bevel shaft bearing carrier 1H-D88 2HL-D88 1

29  Taper pin, #3 x 7/8 in, 1H-D29 2HL-D29 1 89  Screw, 5/16-18x 7/8 in. 1H-D89 2HL-D89 5

30  Spindle reverse knob 1H-D30 2HL-D30 1 90 Speed change cam 1H-D30 2HL-D90 1

31 Taper pin, #2x 7/8 in, 1H-D31 2HL-D31 1 81  Taper pin, #3 x 1-3/8 in, 1H-D91 2HL-D91 1

32  Speed selection knob 1H-D32 2HL-D32 1 92  Secondary speed change crank 1H-D92 2HL-D92 1

33  Spring 1H-D33 2HL-D33 1 93  Crank shoe 1{H-D93 2HL-D93 1

34 Speed selection lever plunger 1H-D34 2HL-D34 1 84  Snap ring 1H-D94 2HL-DM4 1

35  Hi-Pro key, HP404 1H-D35 2HL-D35 1 95  Drive bevel bearing collar 1H-D95 2HL-DS5 1

36 Speed change lever and dial plate 1H-D36 2HL-D36 1 96 Timken bearing, 19283B-19138 1H-D96 2HL-D9% 2

37  Washer 1H-D37 2HL-D37 1 97  Spindle drive bevel gear 1H-D97 2BL-D®7 1

33 Speed selection dial 1H-D38 2HL-D38 1 98 Copper rivet 1H-D98 2HL-D98 7

39  Escutcheon pin, #15 1H-D39 2HL-D39 8 99  Brake cone 1H-D99 2HL-D9 1

40  Range change lever shaft 1H-D40 2HL-D40 1 100  Clutch shifter spool 1H-D100 2HL-D100 1

‘41 Escutcheon pin, #15 1H-D41 2HL-D41 7 101 Clutch shifter spool pin 1H-D101 2HL-D101 1

42 Speed plate (fast) 1H-D42 2BL-D42 1 102 Cotter pin, 1/16 x 5/8 in, 1H-D102 2HL-D102 1

43  Instruction plate 1H-D43 2HL-D43 1 103 Clutch shifter rod 1H-D103 2HL-D103 1

44  Speed plate (slow) 1H-D44 2HL-D44 1 104  Clutch cone 1H-D104 2HL-D104 1

45  Speed selection knob 1H-D45 2HL-D45 1 105  Washer 1H-D105 2HL-D105 1

46 Taper pin, #2x 7/8 in. 1H-D46 2HL-D46 1 108 Nut, 1/2-13 1H-D106 2HL-D106 1

47 Taper pin, #3 x 1-3/8 In. 1H-D47 2HL-D47T 1 107 Cotter pin, 7/84 x 1-1/2 in. 1H-D107 2HL-D107 1

43  Range change lever 1H-D48 2HL-D48 1 108  Clutch shifter fork 1H-D108 2HL-D108 1

49  Spring 1H-D49 2HL-D49 109  Taper pin, #4 x 1-3/8 in, 1H-D109 2HL-D109 1

50  Speed selection lever plunger 1H-D50 2HL-D50 1 110  Detent roller 1H-D110 2BL-D110 1

51 Allen hd cap screw, 3/8x 1 in, 1H-D51 2HL-D51 11 111 Detent roller pin 1H-D111 2HL-DIi11 1

52 Cup pt allen hd set screw, 1/2x 3/4 in.1H-D52 2HL-D52 2 112 Clutch shifter yoke rod 1H-D112 2HL-D112 1

53 Range change crank pin 1H-D53 2HL-DS3 1 113 Spring 1H-D113 2HL-D113 1

54 Range change crank 1H-D54 2HL-D54 1 114 Detent plunger 1H-D114 2HL-D114 1

55  Taper pin, #3x 1 in, 1B-D55 2HL-D55 1 115  Cotter pin, 1/16 x 5/8 in, 1H-D115 2HL-D115 2

56  Range change lever shaft 1H-D56 2HL-D56 1 116  Detent plunger pin 1H-D116 2HL-D116 1

57 Taper pin, #3x 2-1/4 in. 1H-D57 2HL-D57 1 117  Screw, 3/8-16 x 3/8 in. 1H-D117 2HL-D117 1

58 Speed dial pointer 1H-D58 2HL-D58 1 118 Pin 1H-D118 2HL-D118 1

59 Escutcheon pin, #15 1H-D59 2HL-D59 2 119 Spring 1H-D119 2HL-D119 1

60  Taper pin, #2x 7/8 in. 1H-D60 2HL-D60 1 120  Steel ball, 5/16 in. 1H-D120 2HL-D120 1
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Figure 8. Pulley Bracket and Feed and Rapid Traverse Take-off Bracket

Item Code No. Item Code Mo,
No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Special C-6-1/2 in. twin disc clutch, 53  Fil hd screw, 5/16-18 x 7/8 in. 1H-E53 2HL-E53 4
#5773 1H-E1 2HL-E1 1 54 Feed worm drive gear 1H-E54 2HL-E54 1
2 Clutch drive plate gear, 42 teeth, - 55 Fitting collar 1H-E55 2HL-ES55 1
for clutch #5773 1H-E2  2HL-E2 1 56 Snap ring 1H-E56 2HL-E56 1
3 Shakeproof lock washer, #1238 1H-E3 2HL-E3 1 57 Snap ring 1H-E57 2HL-E57 1
4  Nut, 1-1/8-16 1H-E4  2HL-E4 1 58  Fitting collar 1H-E58 2HL-E58 1
5  Clutch gear ring 1H-E5  2HL-E5 1 59  Snap ring 1H-E59 2HL-E59 1
6  Lock washer, 5/16 n. 1H-E6  2HL-E6 6 60  Rapid traverse slip clutch plate 1H-E60 2HL-E60 1
7  Hex hd cap screw, 5/16-18 x 1-9/16 in,1H-E7  2HL-E7 8 81  Rapid traverse slip clutch friction
8  Fil hd screw, #10-32 x 15/32 in. 1H-E8 2HL-E8 4 plate {H-E61 2HL-E61 1
9 Ball bearing retainer 1H-E9 2HL-E9 1 62 Spring 1H-E62 2HL-E62 18
10 New departure bearing, 1206 1H-E10 2HL-E10 1 63 Steel ball, 5/16 in, 1H-E63 - 2HL-E63 18
11 Feed drive sleeve bearing spacer iH-E11 2HL-Ell 1 64  Friction drive plate pin 1H-E64 2HL-E64 3
12 Pulley 1H-E12  2HL-E12 1 65  Rapid traverse worm drive gear 1H-E65 2HL-E65 1
13 Key 1H-E13 2HL-E13 1 66  Rapid traverse slip clutch bushing 1H-E66 2HL-E66 1
14 Timken bearing, 18200-18337 1H-E14 2HL-El4 1 67  Rapid traverse slip clutch sleeve 1H-E87 2HL-E87 1
15  Soc hd flat pt set screw, 3/8 x 1/2 in, 1H-E15 2HL-E15 2 68  Hex soc flat hd cap screw, 5/16-18 x
16  Hex hd cap screw, 3/8-16 x 1-5/16 in, 1H-E186 ZHL-EIS 5 7/8 in, 1H-E68 2HL-ES8 4
17 Pulley bracket 1H-E17 2HL-El 1
18  Timken bearing, 13181-13318 1H-E18 :HL-EIG 1 89 R?f,:ﬁ::)averse drive worm bearing {H-E69 2HL-E69 1
18  Rapid traverse drive gear 1H-E19 2HL-E19 1
20 Pulley fitting washer 1H-E20 2HL-E20 1 0 Ki%g;,ey & Trecker thrust bearing 1H-E70 2HL-E70 1
21 Snap ring 1H-E21 2HL-E21 1 71 Hex hd cap screw, 3/8-16 x 1-15/16 in, 1H-E71 2HL-ET1 4
22 Feed drive sleeve gear 1H-E22 2HL-E22 1 72 Fil hd screw, 3/8-16 x 1-1/18 in, 1H-E72 2HL-ET2 2
23 Key iH-E23 2HL-E23 1 73 Allen set screw, 5/16 x 5/16 In, 1H-ET3 2HL-ET3 1
24 Clutch shifter rod bushing 1H-E24 2HL-E24 1 74  Rapid traverse drive worm 1H-E74 2HL-E74 1
25  Rapld traverse idler gear stud 1H-E25 2HL-E25 1 75 Hi-Pro key, HP-606 1H-E75 2HL-E75 1
26 Flat pt set screw, 3/8x5/8 in. 1H-E26 2HL-E26 2 8 Rapid traverse drive worm bearing
27 Ofl wicking 1H-E27 2HL-E27 1 (outer) 1H-E76 2HL-E76 1
28  Rapid traverse idler gear bushing 1H-E28 2HL-E28 1 71 Expansion plug, 1-1/16 in. 1H-E7T7 2HL-ET 1
29  Rapid traverse drive idler gear 1H-E28 2HL-E29 1 78  Fil hd screw, 5/16-18 x 3/4 in, 1H-E78 2HL-E78 3
30  Acme blue label dowel, 1/2x 1-1/4 in, 1H-E30 2HL-E30 2 79  New Departu;'e bearing, 1204 1{H-E79 2HL-ET9 1
31 Allen hd pipe plug, 1/4 in, 1H-E31 2HL-E31 2 80  Feed and rapid traverse drive worm
32  Feed and rapid traverse take-off wheel {H-E80 2HL-EB80 1
bracket 1H-E32 2HL-E32 1 81  Hi-Pro key, HP-705 {H-E81 2HL-E81 1
33 Allen set screw, 1/2x 3/4 in, 1H-E33 2HL-E33 2 82  Rapid traverse take-off shaft 1H-E82 2HL-E82 1
34  Hex hd cap screw, 3/8-16 x 2-3/16 in, 1H-E34 2HL-E34 1 83  Ollite bearing, A-1008-4 1H-E83 2HL-E83 1
35 Fil hd screw, 3/8-16 x 3-7/16 in, 1H-E35 2HL-E35 3 8 Feed and rapid traverse drive shaft
38 Oil pump gear stud 1H-E36 2HL-E38 1 retainer 1H-EB84 2HL-E84 1
37 Oll pump gear (driven) 1H-E37 2HL-E37 1 85  Fil hd screw, 5/16-18 x 7/8 in, 1H-E85 2HL-E85 2
38 Hi-Pro key, HP-608 1H-E38 2HL-E38 1 86  Positive stop screw, 5/16-18 x
39 Otl pump cover 1H-E39 2HL-E38 1 2-1/16 in, (for horiz, machine) 1H-E86 2HL-E86 1
40 Fil hd screw, 5/16-18 x 7/8 in, 1H-E40 2HL-E40 (] 87 New Departure bearing, 1204 1H-E87 2HL-E87 1
41 Oil pump gear (driver) 1H-E41 2HL-E41 1 88  Feed and rapid traverse drive worm
42 Bushing 1H-E42 2HL-E42 1 wheel 1H-E88 2HL-ES88 1
43 Expansion plug, 1-1/8 in, 1H-E43 2HL-E43 2 89  Hi-Pro key, HP-705 1H-E89 2HL-EB9 1
44  Pumpdrive gear 1H-E44 2HL-E44 1 80  Feed drive take-off shaft 1H-E90 2HL-ES0 1
45 Fitting collar 1H-E45 2HL-E45 1 91 Spring 1H-E91 2HL-ES1 1
48  Snap ring 1H-E46 2HL-E48 1 92  Steel ball, 3/16 in, 1H-E92 2HL-E92 2
47  Expansion plug, 15/16 in, 1H-E47 2HL-E47 1 83  Coolant shaft drive clutch 1H-E93 2HL-E83 1
48  Feed drive worm bushing 1H-E48 2HL-E48 1 94  Fil hd screw, 5/18-18 x 7/8 in. 1H-E®4 2HL-EM4 2
49  Hi-Pro key, HP-608 1H-E49 2HL-E49 1 85  Key 1H-E95 2HL-ES5 1
50  Feed drive worm 1H-ES0 2HL-E50 1 96  Feed and rapld traverse drive shaft
51  Kearney & Trecker thrust bearing, retainer 1H-E96 2HL-E98 1
4723 1H-E51 2HL-ES1 1 97  Oilite bearing, A-1008-4 1H-E97 2HL-E97 1
52 Feed drive worm bearing (inner) 1H-E52 2HL-ES2 1
15
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Figure 9. Feed and Rapid Traverse Drive Bracket

Item Code No. tem Code N..

No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Acme blue label dowel, 5/16x 2in. ~ 1H-F1  2HL-F1 1 49  Acme blue label dowel, 1/4 x 1-5/16 in.1H-F49 2HL-F49 1
2 Feed and rapid traverse drive bracket 1H-F2 2HL-F2 1 50 0Oil pump gear (driver) 1H-F50 2HL-F50 1
3 Rapid traverse idler gear fitting . 51 0il pump cover 1H-F51 2HL-F51 1

washer . IH-F3  2HL-F3 1 52  Allen hd screw, 1/4-20x 1-1/4 in.  1H-F52 2HL-F52 4

4  New Departure bearing, 3201 1H-F4  2HL-F4 2 53  Allen hd screw, 1/4-20 x 5/8 in. 1H-F53 2HL-F53 5
5  Rapid traverse idler gear stud IH-F5  2HL-F$5 1 54  Acme blue label dowel, 1/4 x 5/8 in. 1H-F54 2HL-F5¢ 1
6  Hi-Pro key, HP-403 1H-F6  2HL-F6 1 55  Allen hd screw, 1/4-20x 1/2 in. 1H-F55 2HL-F55 2
7 Rapid traverse idler gear 1H-F7  2HL-F7 1 56  Acme blue label dowel, 1/4 x 11/16 in. 1H-F56 2HL-F36 1
8  Expansion plug, 1-3/8 in. 1H-F8  2HL-F8 1 57  Oil pump gear (driven) 1H-F57 2HL-F57 1
9 Drive shagt guaxjd as.sembly 58  Oil pump gear stud 1H-F58 2HL-F58 1

(upper) including pins and screws  1H-F9 1 50  Feed drive shaft fitting washer 1H-F59 2HL-F59 1

10 Acme blue label dowel, 5/16 x 60  New Departure bearing, 3204 1H-F60 2HL-F60 1

2-3/4 in. 1H-F10 2HL-F10 1 81  Feed drive change gear and shaft

11 Fil hd screw, 3/8-16 x 3 in. 1H-F11 2HL-F11 6 (1/4-10, 1/2-20) 1H-F61 2HL-F61 1

12 Dog pt set screw, 3/8-16 x 11/16 in, 1H-F12 2HL-Fi2 1 62 Fil hd screw, 3/8-16 x 2-3/16 in. 1H-F62 2HL-F62 2

13 Rapid traverse clutch cover 1H-F13 2HL-F13 1 63  Feed drive shaft 1H-F63 2HL-F83 1

14 Fil hd screw, 5/15-18 x 27/32 in, 1H-F14 2HL-F14 4 64 Hi-Pro key, HP-706 1H-F64 IHL-F64 1

15 Fil hd screw, 1/4-20 x 5/8 in. 1H-F15 2HL-F15 4 65  Feed drive change gear washer 1H-F65 ~2HL-F65 1

16  Feed drive oil retainer plate 1H-F16 2HL-F16 1 66  Feed drive change gear (1/2-20,

17 Feed drive oil retainer tube 1H-F17 —2HL-F17 1 1-40) 1H-F66a 2HL-F66a 1

18  Feed and rapid traverse drive bracket Feed drive change gear (3/4-30,

19 Feed drive gea lHorie HL.F19 1 L4/3-0] RBen ZHD.EI L

rive gear - & - “3" . o

20  Rapid traverse drive bevel gear 1H-F20 2HL-F20 1 gg isff:tx;ngowa?:gr }g_;g; §§§j_§gg i

21 Rapid traverse drive bevel gear collar 1H-F21 2HL-F21 1 69 Rapid traverse lever shaft 1H-F69 2HL-F89

22 Feed drive spur gear 1H-F22 2HL-F22 1 10 Hi-Pro key, HP-505 1H-F70 2HL-F70 2

23 Hi-Pro key, HP-505 1H-F23 2HL-F23 1 71 Rapld traverse clutch fork 1H-F71 2HL-FT1 1

24 Feed drive bevel gear 1H-F24 2HL-F24 1 72 Rapid traverse clutch cone shoe 1H-F72 2HL-F72 2

25 Fil hd screw, 5/16-18 x 2 in, 1H-F25 2HL-F25 5 73  Rapid traverse clutch cone 1H-F73 2HL-FT3 1

26 Plug, 1/8 in. pipe thread 1H-F28 2HL-F28 3 74 Clutch cone bushing iH-F74 2HL-F14 1

27 Fil hd screw, 5/16-18 x 1-3/4 in, 1H-F27 2HL-F27 1 5 Adjusting yoke 1H-F75 2HL-F75 1

28 Acme blue label dowel, 5/16 x 1-1/4 in,1H-F28 2HL-F28 1 76 Clutch finger 1H-F76 2HL-F176 3

29  Feed and rapid traverse bevel gear 1H-F29 2HL-F29 2 77 Cotter pin, 3/32 x 5/8 in. 1H-F77 2HL-F17 3

30 Soc hd cap screw, 3/8x 3/4 in, 1H-F30 2HL-F30 2 18 Finger lever pin 1H-F78 2HL-F178 3

31 Rapid traverse drive oil retalner tube 1H-F31 2HL-F31 1 19 Spring {H-F79 2HL-F79 1

32 Rapid traverse drive oil retaining plate 1H-F32 2HL-F32 1 80 Adjusting lock pin 1{H-F80 2HL-F80 1

33 Fil hd screw, 5/16-18 x 45/64 in. 1H-F33 2HL-F33 1 81  Rapid traverse clutch floating plate ~ 1H-F81 2HL-F81 1

34 Fil hd screw, 1/4-20 x 13/18 iu, 1H-F34 2HL-F34 4 82 Clutch plate (driver) 1H-F82 2HL-F82 5

35 Allen hd screw, 1/4 x 1 in, 1H-F35 2HL-F35 1 83 Clutch plate (driven) 1H-F83 2HL-F83 5

36 Rapid traverse lever 1H-F36 2HL-FJ8 1 84 Spring 1H-F84 2HL-F84 8

37  Fil hd screw, #10-32x 1/2 in. 1H-F37 2HL-F37 4 85  Raplid traverse clutch plate pin 1H-F85 2HL-F85 6

38  Telescopic tube assembly (rear) 1H-F38 2HL-F38 1 88  Rapid traverse clutch plate key 1H-F86 2HL-F86 3

39 ' Retainer bushing 1H-F39 2HL-F39 1 87 Key 1{H-F87 2HL-F87 1

40  Rubber “O" ring 1H-F40 2HL-F40 1 88  Rapld traverse clutch hub and back

41 Table drive rapid traverse gear 1H-F41 2HL-F41 1 plate 1{H-F88 2HL-F88 1

42 New Departure bearing, 3205 1H-F42 2HL-F42 1 89 Key 1H-F89 2HL-F89 1

43 Fil hd screw, 3/8-16 x 3-13/16 in, 1H-F43 2HL-F43 1 00  Rapid traverse clutch gear bushing ~ 1H-F90 2HL-F90 1

44 Rapid traverse clutch shaft 1H-F44 2HL-F44 1 91 Rapid traverse clutch gear 1H-F91 2HL-F91 1

45  Hi-Pro key, HP-404 1H-F45 2HL-F45 1 92  Rapid traverse clutch gear spacer i{H-F92 2HL-F92 1

46 New Departure bearing 3202 1H-F46 2HL-F46 1 93 Gurney bearing, MRC-104-S 1H-F93 2HL-F93 1

47 Rapid traverse clutch shaft fitting 94 Drive shaft guard assembly (lower)

washer 1H-F47 2HL-F47 1 including pins and screws 1H-F®4 2HL-FH 1

48 Oil pump body 1H-F48 2HL-F48 1
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'Figure 10. Knee

Item Code No. Item Code No.
No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Oil intake screen, retaining plug 47 Elevating screw retainer 1H-G47 2HL-G47 1
and ring 1H-G1 2HL-G1 1 48 Retainer screw, 3/4-168 x 1-3/8in. 1H-G48 2HL-G48 1
2 Intake screen retaining plug 49 Elevating bevel gear cover 1H-G49 2HL-G49 1
washer 1H-G2 2HL-G2 1 50 Flat hd mach screw, 8-32 x 1/2in. 1H-G50 2HL-G50 3
3 Sight oil flow gage 1H-G3 2HL-G3 1 51 Hex hd trip dog screw, 7/16-14
4 Oil gage washer 1H-G4  2HL-G4 1 x 1-9/16 in, 1H-G51 2HL-G51 2
5 Oil gage washer 1H-G5 2HL-G5 1 52 Cross feed trip dog 1H-G52 2HL-G52 2
6 " Oil gage glass 1H-G6 2HL-G6 1 53 Cross feed trip rod 1H-G53 2HL-G53 -1
7 Qil flow gage plate 1H-G7 2HL-G7 1 54 Fil hd screw, 1/4-20 x 1/2 in. 1H-G54 2HL-G54 2
8 Screw, 10-32 x 3/8 in, 1H-G8 2HL-G8 4 55 Vertical trip rod 1H-G55 2HL-G55 1
9 Feed change worm bracket 1H-G9 2HL-G9 1 56 Expansion plug, 1-1/8 in. dia 1H-G56 2HL-G56 1
10 Expansion plug, 1in. dia 1H-G10 2HL-G10 1 57 Taper pin, #2 x 1-1/4 in, 1H-G57 2HL-G57 1
11 Fil hd screw, 3/8-16 x 13/18 in. 1H-G11 2HL-G11 3 58 Feed change gear shaft collar 1H-G58 2HL-G58 1
12 Acme blue label dowel, 3/8 x 1 in. 1H-G12 2HL-G12 2 59 Elevating bevel pinion bearing
13 Expansion plug, 7/8 in. dia 1H-G13 2HL-G13 1 (front) 1H-G59 2HL-G59 1
14 Taper pin, #4 x 1-1/4 in. 1H-G14 2HL-G14 1 60 Hex hd cap screw, 5/16-18 x
15 Feed change worm 1H-G15 2HL-G15 1 15/16 in. 1H-G60 2HL-GS80 3
16 Feed change worm shaft 1H-G18 2HL-G16 1 61 Elevating drive gear (driven) 1H-G61 2HL-G61 1
17 Feed change worm gear 1H-G17 2HL-G17 1 82 Snap ring 1H-G62 2HL-G62 1
18 Taper pin, #4 x 2-1/16 in. 1H-G18 2HL-G18 1 63 Taper pin, #3 x 1-1/4 in, 1H-G63 2HL-G63 1
19 Feed change worm gear shaft 1H-G19 2HL-G19 1 84 Elevating bevel pinion 1H-G64 2HL-G64 1
20 Feed change worm gear bearing 1H-G20 2HL-G20 1 65 Elevating bevel pinion bushing 1H-G65 2HL-G65 1
21 Screw, 10-32 x 3/8 in. 1H-G21 2HL-G21 4 88 Feed distribution box pilot stud 1H-G66 2HL-G66 1
22 Knee vent plate 1H-G22 2HL-G22 1 67 Low feed range pinion 1H-G67a 2HL-G67a 1
23 Vertical trip lever shaft collar 1H-G23 2HL-G23 1 High feed range pinion 1H-G6Tb 2HL-G67b 1
24 Taper pin, #4 x 1-3/4 in. 1H-G24 2HL-G24 1 68 Key 1H-G68 2HL-G68 1
25 Vertical trip lever 1H-G25 2HL-G25 1 69 New Departure bearing, 1204 1H-G69 2HL-G69 2
26 Gits oiler, 532 1H-G26 2HL-G26 1 70 Primary range feed drive gear
27 Vertical trip lever shaft 1H-G27 2HL-G27 1 (3/4-30; 1-1/2-60) 1H-G70a 2HL-G70a 1
28 Allen headless set screw, 3/8- Primary range feed drive gear
16 x 7/8 in, 1H-G28 2HL-G28 2 (1/2-20; 1-40) 1H-G70b 2HL-G70b 1
29 Fil hd screw, 1/2-13 x 1-3/4 in. 1H-G29 2HL-G29 4 Primary range feed drive gear
30 Clamp handle screw (lower) 1H-G30 2HL-G30 1 (1/4-10; 1/2-20) 1H-G70¢ 2HL-G70¢ 1
31 Fiber washer 1H-G31 2HL-G31 1 1 Cotter pin, 1/8 x 1-1/8 in. 1H-G71 2HL-G71 1
32 0Oil hole plug 1H-G32 2HL-G32 1 72 Nut, 1/2-13 1H-G72 2HL-G72 1
33 Clamp handle screw (upper) 1H-G33 2HL-G33 1 3 Feed change gear (driven) 1H-G73 2HL-G73 1
34 Fil hd screw, 1/2-13 x 11/16 in. 1H-G34 2HL-G34 1 14 Knee 1H-G74 2HL-G74 1
35 Knee gib 1H-G35 2HL-G35 1 5 Fil hd screw, 3/8-16 x 13/16 in. 1H-G75 2HL-G75 3
36 Knee clamp handle 1H-G36 2HL-G36 2 76 Elevating nut 1H-G76 2HL-G76 1
37 Rd hd mach screw, 10-32 x 3/8in. 1H-G37 2HL-G37 4 ™ Elevating nut extension stop pin 1H-G77 2HL-G77 1
38 Column dovetail wiper spring 1H-G38 2HL-G38 1 8 Fil hd screw, 3/8-16 x 13/16 in. 1H-G78 2HL-G78 3
39 Wiper screw, 1/4-20 1H-G39 2HL-G39 6 79 Elevating nut extension 1H-G79 2HL-G79 1
40 Wiper screw spring 1H-G40 2HL-G40 6 80 Expansion plug, 2-1/2 in. dia 1H-G80 2HL-G80 1
41 Column dovetail wiper (LH) 1H-G41 2HL-G41 1 81 Elevating screw 1H-G81 2HL-G81 1
42 Column face bearing wiper 1H-G42 2HL-G42 1 82 Key 1H-G82 2HL-G82 1
43 Column dovetail wiper (RH) 1H-G43 2HL-G43 1 83 Gurney bearing, #13 1H-G83 2HL-G83 1
44 Column face wiper spring 1H-G44 2HL-G44 1 84 Elevating bevel gear 1H-G84 2HL-G84 1
45 Rd hd mach screw, 10-32 x 3/8in. 1H-G45 2HL-G45 3 85 Elevating screw shield assembly 1H-G85 2HL-G85 1
46 Elevating bevel gear bearing 1H-G46 2HL-G46 1 86 Fil hd screw, 5/16-18 x 9/16 in. 1H-G86 2HL-G86 6
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Replacement Parts Manual
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Figure 11. Feed Distribution Box - Feed Selection and Directional Control Levers

Item Code  No. Item Code No.
No, Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Torrington bearing, B-1416 1H-H1 2HL-H1 2 60 Key 1H-H60 2HL-H60 1
2 Hi-Pro key, HP705 1H-H2 2HL-H2 1 61 Cross feed screw bearing
3 Cross feed and elevating adjusting ring 1H-H61 2HL-H61 1
clutch fork shaft 1H-H3 2HL-H3 1 62 Flat hd mach screw, #8-32 x
4 Key 1H-H4 2HL-H4 1 3/8 in. 1H-H62 2HL-H62 4
5 Cross feed clutch fork 1H-H5 2HL-H5 1 63 Cross feed clutch oil retainer 1H-H63 2HL-H63 1
[} Cross feed and elevating 684 Timken bearing, 07204B-07100W 1H-H64 2HL-H64 1
_ clutch fork shoe 1H-H6 2HL-H8 4 65 Allen hd cap screw, 5/16 x 3/4 in. 1H-H65 2HL-H65 6
7 Elevating clutch fork and trip 66 Cross feed clutch bearing carrier 1H-H66 2HL-H66 1
segment 1H-H7 2HL-H7 1 87 Timken bearing, 07204B-07100 1H-H67  2HL-H67 1
8 Cross feed trip segment 1H-H8 2HL-H8 1 88 Cross feed clutch gear thrust
9 Fil hd screw, 3/8-16 x 2-5/8in. 1H-H9 2HL-H9 2 washer 1H-H68 2HL-H68 1
10 Clutch fork shaft left end 69 Hyatt bearing, 94616 1H-H69 2HL-H69 1
bearing 1H-H10 2HL-H10 1 70 Cross feed reverse clutch gear
11 Cross feed and elevating (front) 1H-H70 2HL-HT0 1
reverse link 1H-H11 2HL-H11 2 71 Cross feed and elevating clutch
12 Cross feed and elevating gear spacer 1H-HT1 2HL-HT1 1
inner lever and detent 1H-H12 2HL-H12 2 72 Cross feed reverse clutch 1H-HT2 2HL-H72 1
13 Cotter pin, 3/32 x 5/8 in. 1H-H13 2HL-H13 4 73 Victoprene oil seal, 60320 1H-HT3 2HL-HT73 1
14 Cross feed and elevating 4 Fil hd screw, 3/8-16 x 9/16 in, 1H-HT4 2HL-H74 2
reverse link pin (upper) 1H-H14 2HL-H14 2 5 Cross feed clutch gear bearing
15 Cross feed and elevating reverse (rear) 1H-HT5 2HL-H75 1
link pin (lower) 1H-H15 2HL-H15 2 6 Cross feed reverse clutch gear
16 Cross and elevating reverse (rear) 1H-HT76 2HL-H76 1
lever shaft 1H-H16 2HL-H18 2 ki) Cross feed screw 1H-RT1 2HL-H7T 1
17 Taper pin, #4 x 1-7/8 in, 1H-H17 2HL-H17 2 78 Fil hd screw, 3/8-16 x 9/16 in. 1H-H78 2HL-H78 2
18 Screw plug, 15/16-16 x 5/16 in. 1H-H18 2HL-H18 2 79 Cross feed and elevating
19 Spring 1H-H19 2HL-H19 2 reverse gear shaft cover 1H-H79 2HL-H79 1
20 Trip detent plunger 1H-H20 2HL-H20 2 80 Cross feed and elevating gear
21 Detent roller pin 1H-H21 2HL-H21 2 bearing washer 1H-H80 2HL-H80 1
22 Detent plunger roller 1H-H22 2HL-H22 2 81 Timken bearing, 03162-03062 1H-H81 2HL-H81 2
23 Distribution box 1H-H23 2HL-H23 1 82 Cross feed and elevating
24 Cross feed drive gear (front) 1H-H24 2HL-H24 1 reverse gear shaft 1H-H82 2HL-H82 1
25 Hyatt bearing, 93528 1H-H25 2HL-H25 2 83 Cross feed and elevating
26 Cross feed drive gear spacer 1H-H26 2HL-H26 1 reverse gear 1H-H83 2HL-H83 2
27 Cross feed drive gear (rear) 1H-H27 2HL-H2T 1 84 Elevating gear (driver) 1H-H84 2HL-H84 1
28 Cross feed drive gear shaft 1H-H28 2HL-H28 1 85 Taper pin, #3 x 1-3/8 in, 1H-H85 2HL-H85 1
29 Table feed shaft 1H-H29 2HL-H29 1 86 Snap ring 1H-H86 2HL-H86 1
30 Norma Hoffman bearing, S-11 1H-H30 2HL-H30 1 87 Timken bearing, 07204B-07100 1H-H87 2HL-H87 1
31 Bearing steeve 1H-H31 2HL-H31 1 88 Elevating clutch gear bushing 1H-H88 2HL-H88 1
32 Table feed spur gear * 1H-H32 2HL-H32 1 89 Elevating clutch gear (rear) 1H-H89 2HL-H89 = 1
33 Table feed shaft spacer 1H-H33 2HL-H33 1 90 Cross feed reverse clutch 1H-H90 2HL-H90 1
34 New Departure bearing, 91 Graduated dial 1H-H91 2HL-H91 1
ND-1204 1H-H34 2HL-H34 1 92 Dial screw, 3/8-16 x 3/8 in. 1H-H92 2HL-H92 1
35 Table feed shaft bearing collar  1H-H35 2HL-H35 1 93 Taper pin, #2 x 1-5/16 in, 1H-H93 2HL-H93 1
36 Taper pin, #3 x 1-1/8 in, 1H-H36 2HL-H38 1 94 Hand elevating shait collar 1H-H9%4 2HL-H94 1
37 Table feed shaft collar 1H-H317 2HL-H37 1 95 Elevating bearing adjusting nut  1H-H95 2HL-H95 1
38 Spring 1H-H38 2HL-H38 1 96 Perfect oil seal 1H-H96 2HL-H96 1
39 Table feed shaft cover 1H-H39 2HL-H39 1 97 Timken bearing, 07204B-07100 1H-H97 2HL-H97 1
40 Fil hd screw, 5/16-18 x 11/18 in, 1H-H40 2HL-H40' 3 98 Elevating clutch gear bushing 1H-H98 2HL-H98 1
41 Cross feed screw adjusting nut  1H-H41 2HL-H41 1 99 Elevating clutch gear (front) 1H-H99 2HL-H99 1
42 Cross feed screw bearing 100 Cross feed and elevating clutch
adjusting ring 1H-H42 2HL-H42 1 gear spacer 1H-H100 2HL-H100 1
43 Graduated dial (250 divisions) 1H-H43 2HL-H43 1 101 Elevating elutch shaft 1H-H101 2HL-H101 1
44 Dial screw, 3/8-16 x 3/8 in. 1H-H44 2HL-H44 1 102 Cross and elevating reverse
45 Cross and elevating reverse lever (plain) 1H-H102a 2HL-H102a 1
lever (plain) 1H-H45a 2HL-H45a 1 Cross and elevating reverse
Cross and elevating reverse lever (universal) 1H-H102b 2HL-H102b 1
lever (universal) 1H-H45b 2HL-H45b 1 103 Taper pin, #3 x 1-1/8 in, 1H-H103 2HL-H103 1
46 Taper pin, #3 x 1-1/8 in, 1H-H46 2HL-H46 1 104 Plug 1H-H104 2HL-H104 1
47 Cross and elevating * 105 Cross and elevating *
clutch 1H-H47 2HL-H47 1 clutch 1H-H105 2HL-H105 1
48 Plug 1H-H48 2HL-H48 1 106 Torrington bearing, B-1012 1H-H106 2HL-H106 2
49 Torrington bearing, B-1012 1H-H49 2HL-H49 2 107 Bearing spacer 1H-H107 2HL-H107 1
50 Bearing spacer 1H-H50 2HL-H50 1 108 Snap ring 1H-H108 2HL-H108 1
51 Snap ring 1H-H51 2HL-H51 1 109 Cotter pin, 5/32 x 3/4 in, 1H-H109 2HL-H109 1
52 Cotter pin, 5/32 x 3/4 in, 1H-H52 2HL-HS2 1 110 Hand feed clutch stop 1H-H110 2HL-H110 1
53 Hand feed clutch stop 1H-H53 2HL-HS3 1 111 Gits oiler, RS-532 1H-H111  2HL-H111 1
54 Steel ball, 1/4 in, dia 1H-H54 2HL-H54 1 112 Hand elevating crank 1H-H112 2HL-H112 1
55 Spring 1H-H55 2HL-H55 1 113 Steel ball, 1/4 in, dia 1H-H113  2HL-H113 1
56 Hand elevating crank set screw 1H-H58 2HL-H56 1 114 Spring 1H-H114 2HL-H114 1
57 Gits oiler, RS-532 1H-H57 2HL-H57 1 115 Hand elevating crank set screw 1H-H115  2HL-H115 1
58 Cross feed handwheel 1H-H58 2HL-H58 1 116 Rockwood handle, 3QA 1H-H116  2HL-H116 1
59 Rockwood handle, #1QA 1H-H59 2HL-H59 1
21



Replacement Ports Monual
Shp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical
Kearney & Trecker—Milwaukee Milling Machines

UDEL.

IMPORTANT!
N ORDERING PARTS
REPORT SERIAL NUMBER
SHOWN ON THIS PLATE
o1 YOUR MACHIRE.

Figure 12, Feed Distribution Box - Gear Trains



Figure 12, Feed Distribution Box - Gear Trains

Item Code No. Item Code No.
No. . Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1 Feed change shifter rod 1H-J1 2HL-J1 1 46 Secondary shaft high speed gear
2 Shifter cam follower stud 1H-J2 2HL-J2 2 bushing 1H-J46  2HL-J46 1
3 Tertiary high feed shifter 1H-J3 2HL-J3 1 47 Primary shaft bearing (front) 1H-J47 2HL-J47 1
4 Secondary feed change cam stud 1H-J4 2HL-J4 1 48 Primary shaft thrust washer
5 Secondary feed change cam 1H-J5 2HL-JS 1 (front) 1H-J48 2HL-J48 1
6 Feed change cam intermittent gear 1H-J6 2HL-J6 1 49 Primary high feed cluster gear 1H-J49 2HL-J49 1
7 Tertiary low feed shifter 1H-J7 2HL-J7 1 50 Primary low speed cluster gear 1H-J50 2HL-J50 1
8 Roller clutch hub 1H-J8 2HL-J8 1 51 Primary feed shaft 1H-J51 2HL-J51 |
9 Key 1H-J9 2HL-J9 1 52 Primary shaft thrust washer (rear) 1H-752 2HL-J52 1
10 Roller clutch space collar 1H-J10 2HL-J10 2 53 Range gear bearing 1H-J53 2HL-J53
1n Steel bail, 1/4 in. dia 1H-J11 2HL-J11 24 54 Distribution box back plate 1H-J54 2HL-J54 1
12 Spring 1H-J12 2HL-J12 12 55 Fil hd screw, 5/16-18 x 11/16 in, 1H-J55 2HL-J55 5
13 Norma Hoffman bearing, S-11 1H-J13 2HL-J13 2 56 Secondary range gear (1/4-10;
14 Feed slip clutch ball and spring 1/2-20; 3/4-30) 1H-J56a 2HL-J56a 1
retainer 1H-J14 2HL-J14 1 Secondary range gear (1/2-20;
15 Feed slip clutch back plate 1H-J15 2HL-J15 1 1-40; 1-1/2-60) 1H-J56b 2HL-J56b 1
16 Cotter pin, 1/8 x 1-1/8 in. 1H-J16 2HL-J16 1 57 Hex nut, 1/2-13 1H-J57 2HL-J57 1
17 Hex nut 1H-717 2HL-J17 1 58 Cotter pin, 1/8 x 1-1/8 in. 1H-J58 2HL-J58 1
18 Allen soc hd cap screw, 1/4 x 59 Feed change shifter rod 1H-J59 2HL-J59 1
1-3/4 in. 1H-J18 2HL-J18 6 60 Primary low feed shifter 1H-J60 2HL-J60 1
19 Feed clutch roller 1H-J19 2HL-J19 10 61 Primary high feed shifter 1H-J61 2HL-J61 1
20 Feed clutch roller cage 1H-J20 2HL-J20 1 62 Shifter cam follower stud 1H-J62 2HL-J62 2
21 Feed roller clutch spring 1H-J21 2HL-J21 1 63 Feed change cam shaft 1H-J63 2HL-J63 |
22 Feed slip clutch gear and plate 1H-J22 2HL-J22 1 64 Hi-pro key, HP 503 1H-J64 2HL-J64 1
23 Spacing bushing 1H-J23 2HL-J23 1 65 Primary feed change cam 1H-765 2HL-J65 1
24 Timken bearing, 05185B-05075 1H-J24 2HL-J24 1 56 Feed selection dial {1/4-10) 1H-J66a 2HL-J66a 1
25 Tertiary low speed gear 1H-J25 2HL-J25 1 Feed selection dial (1/2-20) 1H-J66b 2HL-J66b 1
26 Tertiary clutch gear bearing 1H-J26 2HL-J26 1 Feed selection dial (3/4-30) 1H-J66c 2HL-J66c 1
27 Tertiary intermediate speed Feed selection dial (1-40) 1H-J66d 2HL-J66d 1
clutch gear 1H-J27 2HL-J27 1 Feed selection dial (1-1/2-60) 1H-J66e 2HL-J66e 1
28 Tertiary shaft clutch drive collar 1H-J28 2HL-J28 1 67 Escutcheon pin, #15 1H-J67 2HL-J67 8
29 Tertiary feed and slip clutch shaft 1H-J29 2HL-J29 1 68 Oilite bushing, A 604 1H-J68 2HL-J68 1
30 Tertiary shaft U-washer 1H-J30 2HL-J30 1 69 Feed dial support bracket 1H-J69 2HL-J69 1
31 Tertiary high speed cluster gear 1H-J31 2HL-j31 1 70 Fil hd screw, 1/4-20 x 1-1/2in.  1H-J70 2HL-J70 3
32 Tertiary feed shaft and slip 71 Feed selection arrow 1H-J71  2HL-JIT1 1
clutch spacer 1H-J32 2HL.J32 1 72 Escutcheon pin, #15 1H-J72 2HL-J72 3
33 Timken bearing, 05185-05062 1H-J33 2HL-J33 1 73 Feed selection lever plunger 1H-J73  2HL-J713 1
34 Tertiary shaft bearing fitting T4 Feed selection lever 1H-J74 2HL-J74 1
washer 1H-J34 2HL-J34¢ 1 75 Spring 1H-J75 2HL-I75 1
35 Secondary feed shaft bearing 7% Taper pin, #2 x 1-1/8 in. 1H-J76  2HL-J76 1
(rear) 1H-J35 2HL-J35 1 71 Feed selection knob 1H-J77  2HL-J7T7 1
36 Secondary feed shaft thrust washer 1H-J36 2HL-J36 1 8 Taper pin, #2 x 7/8 in. 1H-J78 2HL-J78 1
37 Secondary shaft intermediate 9 Feed dial carrier pin 1H-J79 2HL-J79 1
speed cluster gear 1H-J37 2HL-J37 1 80 Feed dial carrier 1H-J80 2HL-J80 1
38 Secondary shaft low speed cluster 81 Feed dial carrier gear 1H-J81 2HL-J81 |
gear 1H-J38 2HL-J38 1 82 Rd hd mach screw, 10-32 x 1/4in. 1H-J82 2HL-J82 4
33 Hi-pro key, HP806 1H-J39 2HL-J39 2 83 Grease shield 1H-J83 2HL-J83 1
40 Secondary high speed gear U- 84 Feed dial shaft 1H-J84 2HL-J84 1
washer 1H-J40 2HL-J40 1 85 Acme blue label dowel, 1/4 x
41 Secondary feed gear pinion shaft 1H-J41 2HL-J41 1 1-1/4 in. 1H-J85 2HL-J85 1
42 Cluster idler gear bearing 1H-J42 2HL-J42 1 86 Feed selection double gear 1H-J86 2HL-J86 1
43 Cluster idler gear 1H-J43  2HL-J43 1 87 Key 1H-J87 2HL-J87 1
44 Tit key 1H-J44 2HL-J44 1 88 Feed change gear (driver) 1H-J88 2HL-J88 1
45 Secondary shaft high speed gear 1H-J45 2HL-T45 i 83 Distribution box 1H-J89 2HL-J89 1
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Figure 13. Plain Saddle, Coolant Return and Cross Feed Bracket

Item Code NO. Item o Code No.
No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
PLAIN SADDLE 51 Trip lever shoe 1H-X51 2HL-K51 1
52 Table trip detent and segment 1H-K52 2HL-K52 1
1 Allen set screw, 1/4-20 x 1/4 in.  1H-K1 2HL—K; 1 % E‘;{z gg‘;z Ei:i ;ehl:g ig_gg‘z ggt_gi i
2 Saddleirip stud g ggt'ﬁa ; 55  Table drive gear 1H-K55 2HL-K55 1
3 Wiper screw, 1/4-20 x 3/8 in. 1H-K3 - 56 Tabile dri beari 1H-K56 2HL-K56 1
4 Wiper screw spring 1H-K4 2HL-K4 8 able drive gear bearing -
A 57 Hex hd screw, 3/8-16 x 3-7/16 in. 1H-K57 2HL-K57 2
5 Knee top wiper (front and rear) 1H-K5 2HL-K5 2 58 Spiitie 1H-K58 2HL-K58 2
5 Knes Npiwipe SgT -l 59 Swivel screw washer 1H-K59 2HL-K59 2
8 G?b Ssri’w 3/8-16 x 1-1/2 in 1H-K8 2HL-K8 2 60 Swivel screw felt washer 1H-K60 2HL K60 2
’ " i = =
9 Allen set screw, 1/4-20 x 1/4 in 1H-K9 2HL-K9 1 61 Coolant return swivel fitting 1H-K61 2HL-K61 1
5 Bt " JH.K10 ZHL-K10 1 62  Fil hd screw, 3/8-16 x 13/16 in.  1H-K62 2HL-K62 4
mp : 63 Coolant return elbow washer 1H-K63 2HL-K63 2
11 Clamp screw, 1/2-13 x 2-3/16 in, 1H-K11 2HL-K11 1
12 Table cl 1o 1H-K12 2HL-K12 1 64 Coolant return assembly 1H-K64 2HL-K64 1
5 5ol e haoal IH.K13 2HL.K13 1 65  Coolant return elbow 1H-K65 2HL-K65 1
Ade eic.amp hancle 66 Fil hd screw, 3/8-16 x 13/16 in.  1H-K66 2HL-K66 3
14 Saddle clamp eccentric shaft 1H-K14 2HL-K14 1 67 Detent plunger guide 1H-K67 2HL-XK67 1
15 Allen dog pt set screw, 5/16-18 68  Detent spring 1H-K68 2HL-K68 1
x 5/16 in. 1H-K15 2HL-K15 1 69 Detent
. 2 plunger rod 1H-K69 2HL-K63 1
16 Saddle clamp eccentric 1H-K16 2HL-K16 1 70 Detent pl 1 1H-K70 2HL.
1H-K17 2HL-K17 1 ent plunger sleeve - HL-K70 1
17 Saddle clamp rod 2l ball, 5/16 . K i
18 Plam saadie IBCE CHT kT 1 Steel ball, 5/16 in. dia 1H-KT1 2HL-K71 2
72 Soc hd set screw, 1/4-20 x 1/4 in. 1H-K72 2HL-K72 1
19 Table screw nut 1H-K19 2HL-K19 1 73 Felt oil pad 1H-K73 2HL-K73 4
20 0il pocket cover 1H-K20 2HL-K20 1 pa = -
21 Washer 1H-K21 2HL-K21 1
22 Oil hole plug, 7/8-16 x 5/16 in,  1H-K22 2HL-K22 1 CROSS FEED BRACEET
23 Fil hd screw, 1/4-20 x 11/16 in.  1H-K23 2HL-K23 4 RA
24 Felt oil pad 1H-K24 2HL-K24 4
25  Dog pt set screw, 3/8-16 x 3/4 in. 1H-K25 2HL-K25 1 74 Cross feed nut 1H-K74 2HL-K74 1
26 Hex nut, 3/8-16 1H-K26 2HL-K26 1 75 Acme blue label dowel, 3/8 x 1in. 1H-X75 2HL-K75 1
217 Table trip lever ptmon_shan 1H-K27 2HL-K27 1 "6 Hex hd bolt, 5/16-18 x 15/16 in. 1H-K76 2HL-K76 4
28 Taper pin, #5x 1-3/4 in. 1H-K28 2HL-K28 1 77 Lockwasher, 5/16 in. 1H-K77 2HL-X77 4
§8 Table trip iever :igz:: cere 1H-K29 2HL-K29 1 78 Allen set screw, #10-24 x 3/8 in.  1H-K78 2HL-K78 1
able trip lever Tew, 79 Acme blue label dowel, 1/2 x
3/8-16 x 1-1/8 in. 1H-K30 2HL-K30 1-1/4 in. / 1H-K79 2HL-K79 2
31 Table trip lever 1H-K31 2HL-K31 80  Table feed drive bevel gear 1H-K80 2HL-K80 1
32 Acme blue label dowel, 3/8x B 81 Cross feed bracket bearing sleeve 1H-K81 2HL-K81 1
2'1‘/2 n. 1H-K32 2HL-K3 ; 82 Telescopic tube assembly (rear) 1H-K82 2HL-K82 1
33 Trip lever pin 1H-K33 2HL-K33 83 Fil hd screw, #10-32 x 5/16 in,  1H-K83 2HL-K83 4
34 Saddle slide 1H-K34 1 84 Fil hd cap screw, 5/16-18 x 9/16 in 1H-K84 2HL-K84 4
Saddle slide ail-Kas 1 85  Cross feed bracket bearing 1H-K85 2HL-K85 1
35  Pipe in saddle slide ) 1H-K35 2HL-K35 2 86 Table feed sliding bevel gear 1H-K86 2HL-X86 1
36 Allen hd cap screw, 3/8 x 1 in, 1H-K36 2HL-K36 4 87 Table feed sliding bevel gear
37  Bearing cap IH-K37 2HL-K37 2 bushing 1H-K87 2HL-K87 1
38 Table screw clutch gear 1H-K38 2HL-K38 1 88 Allen set screw, #10-24 x 1/2 in.  1H-K88 2HL-K88 1
39 Clutch gear collar 1H-K39 2HL-K39 2 89 Segment collar screw, 3/8-16
40 Feed reverse gear sleeve 1H-K40 2HL-K40 1 x 11/16 in. 1H-KB89 2HL-X89 1
41 Fil hd screw, 5/16-18 x 11/16 in. 1H-K41 2HL-K41 2 920 Pin, 3/16 x 7/8 in. 1H-K90 2HL-X%0 1
42 Saddle slide stop 1H-K42 1 91 Lockwasher, 7/16 in 1H-K91 2HL-X91 3
Saddle slide stop 2HL-K42 1 92 Soc hd cap screw, 7/16 x 7/8 in. 1H-K92 2HL-X92 1
43 Table feed reverse clutch 1H-X43 2HL-K43 1 93 Soc hd cap screw, 7/16 x 1 in, 1H-K93 2HL-K93 2
44 Table screw clutch gear 1H-K44 2HL-K44 1 94 Coolant drip spout 1H-K9%4 2HL-K94 1
45 Rotary table drive shaft gear 1H-K45 2HL-K45 1 95 Fil hd screw, 1/4-20 x 3/8 in. 1H-K95 2HL-K95 2
46 Rotary table drive gear stop pin 1H-K46 2HL-K46 1 96 Telescopic tube assembly (front) 1H-K96 2HL-K96 1
47 Hex hd taper pin screw, 3/8-24 1H-K47 2HL-K47 1 97 Felt oil retaining washer 1H-K97 2HL-K97 ‘1
48 Table reverse yoke 1H-K48 2HL-K48 1 98 Felt retainer 1H-K98 2HL-K98 1
49 Reverse shifter rod 1H-K49 2HL-K49 1 99 Snap ring 1H-K99 2HL-K99 1
S50 Trip lever segment shaft 1H-K50 2HL-K50 1 100 Cross feed bracket 1H-K1002HL-K100 1
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Replacement Parts Manval
3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical
Kearney & Trecker—Milwaukee Milling Machines

ODEL
SERIAL 0-000Q

IMPORTANT!
WHEN ORDERING PARTS
REPORT SERIAL NUMBER
SHOWN ON THIS PLATE
ON YOUR MACHINE.

— NOTE—
FOR CROSS FEED BRACKET
SEE PAGES 24-25

BEVEL GEARS ARE SHIPPED
IN MATED SETS ONLY
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Figure 14. Swivel Block, Coolant Return and Universal Saddle
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Replacement Parts Manual

3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical
Kearney & Trecker—Milwaukee Milling Machines

Figure 14, Swivel Block, Coolant Return and Universal Saddle

Item Code Nos. Qty. Item Code Nos.
No. Part Name and Description 1H 2HL No. Part Name and Description 1H 2HL Qty.
UNIVERSAL SADDLE SWIVEL BLOCK
1 Fil hd screw, 1/4-20 x 1/2 in. 1H-L1 2HL-L1 2 i éﬁ‘;‘:psf;vii“w' VA-20 = VAo, iyt :
2 Table drive bevel gear stud 1H-L2 2HL-L2 1 49 Clamp screw 1H-L49 2HL-L49 1
3 Knee top wiper spring IH-L3 2HL-L3 2 50  Table clamp plug 1H-L50 2HL-L50 1
4  Oilpad 1H-L4 2HL-14 4 51  Table screw nut 1H-L51 2HL-L51 1
5 Knee top wiper (front) 1H-L5 2HL-L5 1 52 Swivel block 1H-L52 2HL-L52 1
6  Wiper screw spring IH-L6 2HL-LE 4 53 Dog pt set screw, 3/8-16 x 3/4 in. 1H-L53 2HL-L53 1
7 Wiper screw, 1/4-20 x 3/8 in. 1H-L7 2HL-LT 4 54 Hex nut, 3/8-16 1H-L54 2HL-L54 1
8 Saddle trip stud 1H-L8 2HL-LS 1 55 Oil pocket cover 1H-L55 2HL-L55 1
9 Allen set screw, 1/4-20x1/44n.  1H-19 2HL-L9 1 56 Fil hd screw, 1/4-20 x 11/16 in.  1H-L56 2HL-L56 4
10 Universal saddle gib 1H-L10 2HL-L10 1 57 Washer 1H-L57 2HL-L57 1
11 Fil hd gib screw, 3/8-16 x 1-1/2in. 1H-L11 2HL-Li1 2 58 0il hole plug, 7/8-16 x 5/16 in. 1H-L58 2HL-L58 1
12 Saddle clamp eccentric shaft 1H-L12 2HL-L12 1 59 Hex hd taper pin screw, 3/8-24 1H-L59 2HL-LS9 1
13 Saddle clamp handle 1H-L13 2HL-L13 1 60 Table reverse yoke 1H-L60 2HL-L60 1
14 Allen dog pt set screw, 5/16-18 61 0il pad 1H-L61 2HL-L61 4
x 5/16 in. . IH-L14 2HL-L14 1 62  Saddle slide stop 1H-L62 1
15 Saddle clamp eccentric 1H-L15 2HL-L15 1 Saddle slide stop 2HL-L62 1
16 Saddle clamp rod 1B<118 SHI-LIE 1 63 Fil hd screw, 5/16-18 x 11/16 in.  1H-L63 2HL-L63 2
17 Universal saddle 1H-LI7 2HL-L17 1 64  Reverse yoke rod 1H-L64 2HL-L64 1
18 Swivel block clamp bolt 1H-L18 2HL-L18 4 65 Rotary table drive gear stop pin 1H-L65 2HL-L65 1
19 Swivel block clamp ring 1H-L19 2HL-LI9 2 66  Rotary table drive shaft gear 1H-L66 2HL-LS€ 1
20 Fil hd screw, 5/16-18 x 3/4 in. 1H-L20 2HL-L20 3 67 Table screw clutch gear 1H-L67 2HL-L67 1
21 Universal saddle ring 1H-L21 2HL-L21 1 68  Clutch gear collar 1H-L68 2HL-L68 2
22 Table screw drive bevel gear 1H-L22 2BL-L22 1 69 Table feed reverse clutch 1H-L69 2HL-L69 1
23 Pin, 3/8 x 3/18 in, . 1B-L28 ZHL-L.23 1 70 Feed reverse gear sleeve 1H-L70 2HL-L70 1
24 Drive bevel gear bushing 1n-Led 2HL-Lag 71 Table screw clutch gear IH-L71 2HL-LT1 1
25 Table drive gear bushing 1H-L25 2HL-L25 1 72 Bearing cap 1H-L72 2HL-L72 2
26 Table drive gear In-[2% ZHL-126 -1 73 Allen hd cap screw, 3/8x 1in.  1H-L73 2HL-LT3
27 Table drive idler stud 1H-L27 2HL-L27 1 74 Saddle slide pipe 1H-L74 2HL-L74 1
28 Table drive idler gear bushing 1H-L28 2HL-L28 1 75 Saddle slide 1H-L75 1
29 Table drive idler gear 1H-L23 2HL-L29 1 Saddle slide 2HL-L75 1
30 Wiper screw, 1/4-20 x'3/8 in. 1H-L30 2HL-L30 4 6 Acme blue label dowel, 3/8 x
31 Wiper screw spring 1H-L31 2HL-L31 4 2-1/2 in. 1H-L76 2HL-L76 1
32 Knee top wiper spring 1H-L32 2HL-L32 2 77 Trip lever pin 1H-L77 2HL-L77 1
33 Knee top wiper (rear) 1H-L33 2HL-L33 1 8 Table trip lever 1H-L78 2HL-L78 1
34 Saddle cover 1H-L34 2HL-L34 1 9 Table trip lever block screw,
35 Flat hd mach screw, #8-32 : 3/8-16 x 1-1/8 in. 1H-L79 2HL-L79 1
x 3/8in. 1H-L35 2HL-L35 6 80 Table trip lever block 1H-L80 2HL-L80 1
36 Fil hd screw 3/8-16 x 13/16 in. 1H-L36 2HL-L36 3 81 Taper pin, #5 x 1-3/4 in, 1H-L81 2HL-L81 1
37 Coolant return elbow 1H-L37 2HL-L37 1 82 Table trip lever pinion shaft 1H-182 2HL-182 1
38 Coolant return elbow washer 1H-L38 2HL-L38 2 83 Trip lever segment shaft 1H-183 2HL-L83 1
39 Coolant return assembly 1H-L39 2HL-L39 1 84 Trip lever shoe 1H-L84 2HL-L84 1
40 Hex hd screw 1H-L40 2HL-L40 2 85 Trip lever detent and segment 1H-L85 2HL-L85 1
41 Spring 1H-141 2HL-L41 2 86 Detent plunger guide 1H-LB6 2HL-L86 1
42 Swivel screw washer 1H-142 2HL-L42 2 87 Detent spring 1H-L87 2HL-L87 1
43 Swivel screw felt washer 1H-L43 2HL-L43 2 88 Detent plunger rod 1H-L88 2HL-L88 1
44 Coolant return swivel fitting 1H-L44 2HL-L44 1 89 Detent plunger sleeve 1H-L89 2HL-L89 1
45 Fil hd screw, 3/8-16 x 5/8 in. 1H-L45 2HL-L45 4 90 Steel ball 5/16 in. 1H-L90 2HL-L3S0 2
46 Swivel block clamp screw, 3/4-16 1H-L46 2HL-L46 4 91 Soc hd set screw, 1/4-20 x 1/4 in. 1H-L91 2HL-L91 1
27
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3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical

Kearney & Trecker—Milwaukee Milling Machines

Figure 15. Table

Item Code No.
No. Part Name and Description 1H 2HL Qty.
1 Table bracket cover (RH) 1H-M1 2HL-M1 1
2 Screw 1H-M2 2HL-M2 3
3 Hex nut 1H-M3 2HL-M3 1
4 Washer 1H-M4 2HL-M4 1
5 Hex hollow hd set screw,
3/8-24 x 3/8 in, 1H-M5 2HL-M5 2
6 Plug 1H-M6 2HL-M6 2
1 Collar nut, 1-16 1H-M17 2HL-M7 1
8 Bearing cover (outer) 1H-M8 2HL-M8 1
9  Key ! 1H-M9 2HL-M9 1
10 Timken bearing, 23100-23256B 1H-M10 = 2HL-M10 1
11 Gits oiler, R-~533 1H-M11 2HL-MI11 1
12 Hex hd cap screw, 5/8-18 x
3/4 in. 1H-M12 2HL-M12 1
13 Hex hd cap screw, 1/2-13 x
1-9/16 in. 1H-M13 2HL-M13 6
14 Table bracket (RH) 1H-M14 2HL-M14 1
15 Acme blue label dowel, 5/16 x
1-1/4 in, 1H-M15 2HL-M15 2
16 Timken bearing, 23100-23256B  1H-M16 2HL-M16 1
17 Table bracket oil retainer 1H-M17 2HL-M17 1
18 Bearing cover (inner) 1H-M18 2HL-M18 1
19 Table screw 1H-M19 1
Table screw 2HL-M19 1
20 Nut, 7/16-14 1H-M20 2HL-M20 4
21 Trip dog (RH) 1H-M21 2HL-M21 2
22 T-bolt, 7/16-14 x 1-3/4 in. 1H-M22 2HL-M22 4
23 Table gib 1H-M23 2HL-M23 1
24 Table coolant tube 1H-M24 2HL-M24 2
25 Limit stop 1H-M25 2HL-M25 2
26 Table limit stop pin 1H-M26 2HL-M26 2
21 Trip dog (LH) 1H-M27 2HL-M27 1
28 Table 1H-M28 1
Table 2HL-M28 1
29 Rockwood handle, 1QA 1H-M29 2HL-M29 1
30 Crank retaining screw 1H-M30 2HL-M30 1
31 Oilite bearing, A-1010 1H-M31 2HL-M31 1
32 Table screw crank 1H-M32 2HL-M32 1
.33 Gits oiler, RS-532 1H-M33 2HL-M33 1
34 Spring 1H-M34 2HL-M34 1
35 Crank pin, 1/8x 5/8 in. 1H-M35 2HL-M35 1
36 Table screw crank sleeve 1H-M36 2HL-M36 1
ki) Graduated collar (250 divisions) 1H-M37 2HL-M37 1
38 Headless set screw, 3/8-16 x
3/8 in. 1H-M38 2HL-M38 1
39 Table screw crank clutch 1H-M39 2HL-M39 1
40 Taper pin, #2 x 1-5/16 in. 1H-M40 2HL-M40 1
41 Gits oiler, RS-532 1H-M41 2HL-M41 1
42 Oilite bearing, A-104 1H-M42 2HL-M42 1
43 Table bracket (LH) 1H-M43 2HL-M43 1
44 Acme blue label dowel, 3/8 x
1-1/4 in. 1H-M44 2HL-M44 2
45 Fil hd screw, 1/2-13 x 1-1/8 in. 1H-M45 2HL-M45 3
46 Washer 1H-M46 2HL-M46 4
47 Table screen guard support 1H-M47 2HL-M47 2
48 Rd hd mach screw, 1/4 x 3/8 in. 1H-M438 2HL-M48 2
49 Headless set screw, 1/4-20 x
11/16 in, 1H-M49 2HL-M49 2
50 Table screen 1H-M50 1
Table screen 2HL-MS50 1
51 Table screen guard 1H-M51 1
Table screen guard 2HL-MS51 1
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Figure 16. Style "B'" Arbor Support, Arm Brace, Overarms and Coolant Supply System
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Figure 16. Style "B" Arbor Support, Arm Brace, Overarms and Coolant Supply System

Item Code No. - Item Code No.
No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
STYLE "B" ARBOR SUPPORT AND ARM BRACE 42 Pipe, 1/4 in. (vert machines) , m-mg 2HL-N42 1
43 Angle valve, 1/4 in, (vert machines 1H-N4 2HL-N43 1
; g%;;\;lng - ig'l:é :gli'g; i 44  Coolant hose, 1/2 x 3/8 in. (horiz
3 Style B arbor auppurt 11-N3 aHLAS 1 C()nol;ac.rlxltlrlllis's)e 1/2x 3/8 in. (vert HH-Nda 2HL-Na 1
4 Arm brace clamp stud 1H-N4 2HL-N4 2 machines) ’ B VS OHLNEE 4
5  Washer 1H-N5  2HL-NS 2 A < . *
6  Nut {H-N6 2HL-N6 2 45 Wrought iron pipe, 1/2 x 30-1/8 in.
T Key 1H-N7  2HL-NT 1 (horiz machines) 1H-N45a 2HL-N45a 1
8  Arbor bushing 1H-N8 2HL-N8 1 Wrought iron pipe 1/2 x 29 in (vert
9  Oil retainer 1H-N9  2HL-N9 1 machines) 1H-N45b 2HL-N45b 1
10 Fiber washer 1H-N10 2HL-N10 1 46  Elbow, 1200 1H-N46  2HL-N46 1
11 Oil hole screw 1H-Ni11 2HL-Ni1 1 :; thpllf» 11/2 x1-3/4 in. 1}};«4; ZHL—M'; 1
12 Copper tube, 1/4 x 1-11/16 in. 1H-N12 2HL-N12 1 f Ok THNis ooe L
3 83 g;;‘;l:zisher :g:giz ggt:g}i : 50 Acme blue label dowel,. 1/4x1/2in, 1H-N50 2HL-N50 9
15 Oil gage plate 1H-N15 2HL-N15 1 51 Expansion plug, ‘1-1/8 in, 1H-N51 2HL-N51 1
16 0Oil gage washer 1H-N16 2HL-N16 1 52 Coolant pump drive gear bushing 1H-N52 2HL-N52 1
17 Oil gage glass 1H-N17 2HL-N17 1 gg f:”el“' . at m-Nsi gHL-NS:} 4
18 Oil flow gage plate 1H-N18 2HL-N18 1 00/ant pump coyer plate 1H-N5 HL-N54 1
19  Serew 1H-N19 2HL-N19 4 55  Pump gear drive pin 1H-N55 2HL-N55 1
20  Stud 1H-N20 2HL-N20 1 56  Coolant pump drive gear 1H-N56 2HL-N56 1
21 Washer 1H-N21 2HL-N21 1 57 Coolant pump dnven. gear 1H-N57 2HL-N57 1
22 Nut 1H-N22 2HL-N22 1 58 Check valve cover pin 1H-N58 2HL-N53 1
233 Arm brace 1H-N23 2HL-N23 1 g Gheckilve 1H-N59  2HL-N59 1
24 Clamp gib 1H-N24 2HL-N24 1 60 Oilite bearing, SM575 1H-N60 2HL-N60 1
25  Table clamp plug 1H-N25 2HL-N25 1 g; ge"‘ hd cap screw IH-N6L ZHL-NGL 1
26 Acme blue label dowel, 1/4 x 1/2in. 1H-N26 2HL-N26 2 5 pF;:;“g }g_ggs ggt-ggg .
gg sAéir;hd set screw, 5/16 x 5/16 in, }g:gg; ggt:gg; i 84  Coolant relief plunger . 1H-N64 2HL-N64 1
29 Overarm (horiz machines) 1H-N29 2HL-N29 2 65 Acme blue label dowel, 5/16 x 1 in. 1H-N65 2HL-N65 2
66 Coolant pump cover 1H-N66 2HL-N66 1
COOLANT SUPPLY SYSTEM' 6T Hex hd capsorew scieic S i
30 Coclant distributor support (horiz 68 Acme blue label dowel, 1/4 x 1-1/2 in. 1H-N68 2HL-N68 1
machines) s 1H-N30 2HL-N30 1 69  Coolant pump gear (driven) 1H~-N69 2HL-N69 1
31 Distributor -(horiz. machines) 1H-N31 2HL-N31 1 70  Coolant pump gear (driver) 1H-N70 2HL-NT0 1
32 Coolant nozzle 1H-N32 2HL-N32 2 11 Oilite bearing, SM575 1H-N71 2HL-NT1 1
33 Nozzle ball retainer (horiz machines) 1H-N33 2HL-N33 2 72  Coolant idler gear stud 1H-N72 2HL-N72 1
34  Ball, 1/4 in. (horiz machines) 1H-N34 2HL-N34 2 73 Acme blue label dowel, 1/4 x 1-1/4 tn. 1H-N73 2HL-N7T3 2
35 Nozzle spring (horiz machines) 1H-N35 2HL-N35 2 74  Coolant pump body 1H-N74 2HL-NT4 1
36 Coolant nozzle (vert machines) 1H-N36 2HL-N36 1 75  Screw 1H-N75 2HL-NT5 6
37 Nozzle ball retainer (vert machines) 1H-N37 2HL-N37 1 76 Strainer 1H-N76 2HL-NT6 1
38 Ball, 1/4 in. (vert machines) 1H-N38 2HL-N38 1 ki Nlpple,. 1/2x 2—1/? in. 1H-N77T 2HL-N77 1
39 Nozzle spring (vert machines) 1H-N39 2HL-N39 1 78  Expansion plug, 1in, 1H-N78 2HL-NT8 1
40 Swivel fitting, 1/4 in. (vert machines) 1H-N40 2HL-N40 1 9 Hi-Pro key, HP-505 1H-N79 2HL-NT79 1
41 Coolant distributor support (vert 80 Coolant pump drive shaft 1H-N80 2HL-N80 1
machines) 1H-N41 2HL-N41 1 81 Key 1H-N81 2HL-NS81 1
31
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INTERMEDIATE ARBOR SUPPORT

IMPORTANTI!
WHEN ORBERING PARTS
REPORT SERIAL NUMBER
SHOWN BN THIS PLATE
ON YOUR MACNINE.

STYLE "A° ARBOR SUPPORT

Figure 17. Intermediate Arbor Support and Style A" Arbor Support
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Replacement Parts Manual

3hp No.1 Model H and No.2 Model HL Plain-Universal

Figure 17. Intermediate Arbor Support and Style "A" Arbor Support

Swivel Head Vertical

Kearney & Trecker—Milwaukee Milling Machines

Item Code No.
No. Part Name and Description 1H 2HL Qty.
INTERMEDIATE ARBOR SUPPORT

1 Screw 1H-P1 2HL-P1 4

2 Oil flow gage plate 1H-P2 2HL-P2 1

3 Oil gage glass 1H-P3 2HL-P3 1

4 Oil gage washer 1H-P4 2HL-P4 1

5 Oll gage back plate 1H-P5 2HL-P5 1

(] Oil gage washer 1H-P6 2HL-P6 1

17 Arbor support bushing 1H-P7 2HL-PT 1

8  Tit key 1H-P8  2HL-P8 1

9  Oil retainer 1H-P9  2HL-P9 1
10 Copper tube, 1/4 x 1-5/8 in. 1H-P10 2HL-P10 1
11  Otl wicking 1H-P11 2HL-Pi1 1
12  Fiber washer 1H-P12 2HL-P12 1
13 Oil filler plug 1H-P13 2HL-P13 1
14  Nut 1H-P14 2HL-P14 1
15 Washer 1H-P15 2HL-P15 1
16 Stud 1H-P16 2HL-P16 1
17  Intermediate arbor support 1H-P17 2HL-P17 1
18 Arm pendant bushing nut 1H-P18 2HL-P18 1
19 Fil hd screw 1H-P19 2HL-P19 1

STYLE “A* ARBOR SUPPORT

20 Screw . 1H-P20 2HL-P20 4
21 Oil gage plate 1H-P21 2HL-P21 1
22 Oil gage glass 1H-P22 2HL-P22 1
23 0il gage washer 1H-P23 2HL-P23 1
24  Oil gage back plate 1H-P24 2HL-P24 1
25 Otl gage washer 1H-P25 2HL-P25 1
26 Nut 1H-P26 2HL-P26 1
27  Copper tube, 1/4 x 2-3/8 in, 1H-P27 2HL-P27 1
28  Oil wicking . 1H-P28 2HL-P28 1
29 Fiber washer 1H-P29 2HL-P29 1
30  Oil filler plug 1H-P30 2HL-P30 1
31 Nut 1H-P31 2HL-P31 1
32  Washer 1H-P32 2HL-P32 1
33  Stud 1H-P33 2HL-P33 1
34 Style “A" arbor support 1H-P34 2HL-P34 1
35  Bushing 1H-P35 2HL-P35 1
36 Pin 1H-P36 2HL-P36 1
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Figure 18. Conventional Lead Attachment, Tail Stock and Steady Rest
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Figure 18. Conventional Lead Attachment, Tail Stock and Steady Rest

Item Code No.
No. Part Name and Description 1H 2HL Qty.
CONVENTIONAL LEAD ATTACHMENT
1 Fil hd mach screw, #10-32 x 1/2 in. 1H-Q1 2HL-Q1 12
2  Stanley butt hinge, #800 1H-Q2 2HL-Q2 2
3  Change gear bracket 1H-Q3 2HL-Q3 1
4 Nut 1H-Q4 2HL-Q4 6
5 Washer 1H-Q5 2HL-Q5 7
6 Change gear bracket stud 1H-Q6 2HL-Q6 1
T Nut 1H-Q7 2HL-Q7 1
8 Stud 1H-Q8 2HL-Q8 1
9  Acme blue label dowel, 1/4 x 1 in. 1H-Q9 2HL-Q9 1
10  Nut 1H-Q10 2HL-Q10 1
11 Door lock bolt 1H-Q11 2HL-Q11 1
12  Fil hd screw 1H-Q12 2HL-Q12 1
13  Washer 1H-Q13 2HL-Q13 1
14  Nut 1H-Q14 2HL-Q14 1
15 Idier stud 1H-Q15 2HL-Q15 2
16  Splined bushing (short) 1H-Q16 2HL-Q16 2
17  Change gears 1H-Q17 2HL-Q17
Change gear, 24T-16P 1H-Q17a 2HL-Q1l7a 2
Change gear, 28T-16P 1H-Q17b 2HL-Q17b 1
Change gear, 32T-16P 1H-Q17c¢ 2HL-Q17c 1
Change gear, 40T-16P 1H-Q17d 2HL-Q17d 1
Change gear, 44T-16P 1H-Q17e 2HL-Q17e 1
Change gear, 48T-16P 1H-Q17f 2HL-Q17f 2
Change gear, 56T-16P 1H-Q17g 2HL-Q17g 1
Change gear, 64T-16P 1H-Q17h 2HL-Q17h 1
Change gear, 72T-16P 1H-Q17j 2HL-Q17j 1
Change gear, 86T-16P 1H-Q17k 2HL-Q17k 1
Change gear, 100T-16P 1H-Q171 2HL-Q171 1
18 Spacing collar 1H-Q18 2HL-Q18 1
19  Splined bushing, long 1H-Q19 2HL-Q19 1
20 Gits Oiler, No. RS531 1H-Q20 2HL-Q20 1
21 Differential index compound stud 1H-Q21 2HL-Q21 1
22 Spacing collar, short 1H-Q22 2HL-Q22 1
23 Spacing collar, long 1H-Q23 2HL-Q23 1
24 Change gear bracket cover 1H-Q24 2HL-Q24 1
TAILSTOCK
25 Hi-Pro key, HP-606 1H-Q25 2HL-Q25 1
26  Elevanting clamp bolt 1H-Q26 2HL-Q26 1
27  Washer 1H-Q27 2HL-Q27 1
28  Tailstock 1H-Q28 2HL-Q28 1
29 - Elevating pinion 1H-Q29 2HL-Q29 1
30 Elevating center 1H-Q30 2HL-Q30 1
31  Tailstock center 1H-Q31 2HL-Q31 1
32  Tailstock clamp screw 1H-Q32 2HL-Q32 1
33  Elevating rack 1H-Q33 2HL-Q33 1
34 Graduated plate 1H-Q34 2HL-Q34 1
35 Taper pin, #2 x 9/16 in, 1H-Q35 2HL-Q35 2
36  Center adjusting worm 1H-Q36 2HL-Q36 1
37 Worm sleeve 1H-Q37 2HL-Q37 1
38 Fil hd screw 1H-Q38 2HL-Q38 3
39  Taper pin, #1 x 13/16 in, 1H-Q39 2HL-Q39 1
40  Ball crank 1H-Q40 2HL-Q40 1
41  Hex nut 1H-Q41 2HL-Q41 1
42  Washer 1H-Q42 2HL-Q42 1
43  Nut 1H-Q43 2HL-Q43 2
44 Washer 1H-Q44 2HL-Q44 2
45 Screw 1H-Q45 2HL-Q45 2
46  Vise torque 1H-Q46 2HL-Q46 2
47 T-Bolt 1H-Q47 2HL-Q47 2
STEADY REST
48 T-bolt 1H-Q48 2HL-Q48 2
49  Steady rest base 1H-Q49 2HL-Q49 1
50 Washer 1H-Q50 2HL-Q50 1
51 Nut 1H-Q52 2HL-Q51 1
52 Nut 1H-Q52 2HL-Q52 1
53  Steady rest adjustment screw 1H-Q53 2HL-Q53 1
54  Steady rest vee block 1H-Q54 2HL-Q54 1
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Figure 19. Low Lead Attachment

36



Replacement Parts Manual
3hp No.1 Model H and No.2 Model HL Plain-Universal-Swivel Head Vertical

Kearney & Trecker—Milwaukee Milling Machines

Figure 19, Low Lead Attachment

Item Code No. Item . Code No.
No. Part Name and Description 1H 2HL Qty. No. Part Name and Description 1H 2HL Qty.
1  Worms 50  Spiral head drive shaft collar 1H-R50 2HL-R50 1
Worm, 24-1 1H-Rla 2HL-Rla 1 51 Spiral head drive shaft support
Worm, 96-1 1H-R1b 2HL-R1b 1 bracket bushing 1H-R51 2HL-R51 2
Worm, 24-8 1H-Rlc 2HL-Rlc 1 52  Stud, 1/2-20 x 1-7/8 in. 1H-R52 2HL-R52 3
2 Gits oiler, RS533 1H-R2 2HL-R2 9 53  Spiral head drive shaft support bracket 1H-R53 2HL-R53 1
3 Worm and worm wheel shaft 1H-R3  2HL-R3 1 54  Hex collar nut, 1/2-20 1H-R54 2HL-R54 3
4  Key 1H-R4 2HL-R4 2 55 Spiral head drive shaft washer 1H-R55 2HL-R55 1
5 Worm and worm wheel shaft bushing 1H-R5 2HL-R5 1 56 Spiral head drive shaft 1H-R56 2HL-R56 1
6  Thrust washer for reverse bevel gear 1H-R6 2HL-R6 1 57 Spiral change gear box cover 1H-R57 2HL-R57 1
i Allen hd dog pt set screw, 58  Stanley butt hinge, #800 1H-R58 2HL-R58 2
5/16-18 x 5/16 in. 1H-R7 2HL-R7 4 59  Flat hd mach screw, #10-32 x 1/2 in. 1H-R59 2HL-R59 12
8 Reverse drive bevel gear 1H-R8  2HL-R8 1 60  Screw 1H-R60 2HL-R60 3
9 Key 1H-R9 2HL-R9 1 61 Reverse gear shaft bearing (RH) 1H-R61 2HL-R61 1
10  Allen hd screw, 1/2-13 x 1-1/4 in. 1H-R10 2HL-RI10 2 62  Reverse gear 1H-R62 2HL-R62 2
11  Door lock bolt 1H-R11 2HL-RI11 1 63  Reverse gear shaft 1H-R63 2HL-R63 1
12 Knurled nut 1H-R12 2HL-R12 1 64 Reverse gear shaft clutch 1H-R64 2HL-R64 1
13 Acme blue label dowel, 3/8 x 1-1/2 in. 1H-R13 2HL-R13 7 65 Reverse gear spacer 1H-R65 2HL-R65 1
14 Screw 1H-R14 2HL-R14 1 66 Reverse gear shaft bushing (LH) 1H-R66 2HL-R66 1
15 Worm and worm wheel support 67  Flat hd mach screw, 3/16-32 x 1/2 in. 1H-R67 2HL-R67 3
bearing bushing 1H-R15 2HL-R15 2 68 Reverse shaft drive gear 1H-R68 2HL-R68 1
16 Worm and worm wheel support bearing 1H-R16 2HL-R16 2 69  Nut, 1/2-13 1H-R69 2HL-R69 1
17 Nut, 3/8-16 1H-R17 2HL-R17 6 70  Cotter pin, 7/64 x 3/4 in. 1H-R70 2HL-R70 1
18  Stud, 3/8-16 x 1-3/16 in. 1H-R18 2HL-R18 6 71 Trip segment shaft 1H-R7T1  2HL-R71 1
19  Table screw extension 1H-R19 2HL-R19 1 72 Clutch shifter § 1H-R72 2HL-R72 1
20 Worm wheels 73 Clutch shifter shaft 1H-R73 2HL-R73 1
Worm wheel, 24-1 1H-R20a 2HL-R20a 1 74  Taper pin set screw 1H-R74 2HL-R74 1
Worm wheel, 96-1 1H-R20b 2HL-R20b 1 75 Detent block shifter shoe 1H-R75 2HL-R75 1
Worm wheel, 24-8 1H-R20c 2HL-R20c 1 76  Detent block and shaft 1H-R76 2HL-R76 1
21  Table screw extension bushing 1H-R21 2HL-R21 1
22 Nut, 1/2-13 1H-R22 2HL-R22 1 77  Detent plunger sleeve 1H-R77 2HL-R77 1
23 Stud, 7/16-20 x 1-3/4 in. 1H-R23 2HL-R23 1 78  Detent plunger 1H-R78 2HL-R78 1
24  Washer 1H-R24 2HL-R24 4 79  Detent spring 1H-R79 2HL-R79 1
25 Change gear arm 1H-R25 2HL-R25 1 80 Detent plunger screw 1H-R80 2HL-R80 1
26  Change gear stud 1H-R26 2HL-R26 =1 81  Taper pin, #3 x 1-1/8 in. 1H-R81 2HL-R81 1
27  Washer 1H-R27 2HL-R27 1 82 Direction lever and handle 1H-R82a 2HL-R82a 1
28 Nut, 7/16-20 1H-R28 2HL-R28 1 Handle only 1H-R82b 2HL-R82b 1
29  Gits oiler, RS531 1H-R29 2HL-R29 1 83  Knurled head screw, 3/8-16 x 1-7/16 in. 1H4-R83 2HL-R83 1
30 Change gears 84 Connecting link pin (short) 1H-R84 2HL-R84 1
Change gear, 20T 11P 1H-R30a 2HL-R30a 2 85 Cotter pin, 3/32 x 3/4 in. 1H-R85 2HL-R85 1
Change gear, 21T 11P 1H-R30b 2HL-R30b 1 86  Connecting link 1H-R86 2HL-R86 1
Change gear, 22T 11P 1H-R30c 2HL-R30c 1 87  Connecting link pin (long) 1H-R87 2HL-RB7 1
Change gear, 23T 11P 1H-R30d 2HL-R30d 1 88  Trip segment 1H-R88 2HL-R88 1
Change gear, 24T 11P 1H-R30e 2HL-R30e 1 89  Spiral change gear box 1H-R89 2HL-R89 1
Change gear, 25T 11P 1H-R30f 2HL-R30f 1 90 Dog pt set screw, 1/4-20 x 15/32 in. 1H-R90 2HL-R90 1
Change gear, 26T 11P . 1H-R30g 2HL-R30g 1 91  Taper pin, #2 x 1-1/16 in. 1H-R91 2HL-R91 1
Change gear, 27T 11P 1H-R30h 2HL-R30h 1 92  Selection lever 1H-R92 2HL-R92 1
Change gear, 28T 11P 1H-R30j 2HL-R30j 1 93  Reverse eccentric shaft 1H-R93 2HL-R93 1
Change gear, 29T 11P 1H-R30k 2HL-R30k 1 94 Cap screw, 3/8-16 x 2-3/16 in, 1H-R94 2HL-R9%4 1
Change gear, 30T 11P 1H-R301 2HL-R301 1 95  Selection lever pluniger 1H-R95 2HL-R95 1
Change gear, 32T 11P 1H-R30m 2HL-R30m 1 96 Spring 1H-R96 2HL-R96 1
Change gear, 34T 11P 1H-R30n 2HL-R30n 1 97  Clutch shaft gear guard 1H-R97 2HL-R97 1
Change gear, 36T 11P 1H-R30p 2HL-R30p 1 98  Plunger guide, 9/16-12 x 5/16 in. 1H-R98 2HL-R98 1
Change gear, 38T 11P 1H-R30q 2HL-R30q 1 99  Selection lever knob 1H-R99 2HL-R99 1
Change gear, 40T 11P 1H-R30r 2HL-R30r 1 100 Allen hd set screw, #8-32 x 3/8 in. 1H-R100 2HL-R100 1
31 Splined bushing 1H-R31 2HL-R31 1 101  Soc hd cap screw, 3/8 x 3/4 in. 1H-R101 2HL-R101 3
32 Hand crank shaft nut 1H-R32 2HL-R32 1 102 Auxiliary drive shaft bushing 1H-R102 2HL-R102 1 |
33  Spacing collar 1H-R33 2HL-R33 1 103 Auxiliary drive shaft pinion 1H-R103 2HL-R103 1 ‘
34  Nut, 1/2-13 1H-R34 2HL-R34 2 104  Taper pin, #4 x 1-1/16 in. 1H-R104 2HL-R104 1 |
35 Hand crank shaft 1H-R35 2HL-R35 1 105 Auxiliary drive shaft 1H-R105 2HL-R105 1
36 Hand crank shaft bearing (long) 1H-R36 2HL-R36 1 106  Hi-Pro key, HP-705 1H-R106 2HL-R106 1
37 Hand crank shaft spur gear 1H-R37 2HL-R37 2 107 Trip shaft (1H) 1H-R107 1
38 Key 1H-R38 2HL-R38 2 Trip shaft (2HL) 2HL-R107 1
39  Hand crank shaft bevel pinion 1H-R39 2HL-R39 2 108 Trip rack 1H-R108 2HL-R108 1
40 Clutch on hand crank shaft 1H-R40 2HL-R40 1 109  Hex hd screw 1H-R109 2HL-R109 2
41  Hand crank shaft bushing (short) 1H-R41 2HL-R41 1 110  Trip dog 1H-R110 2HL-RI110 2
42 Pin, 1/8 x 1/2 in, 1H-R42 2HL-R42 2 111  Gits oiler, RS-532 1H-R111 2HL-RI111 2
43  Taper pin, #3 x1-1/4 in. 1H-R43 2HL-R43 1 112 Nat, 7/16-14 1H-R112 2HL-R112 2
44  Hand crank shaft collar 1H-R44 2HL-R44 1 113 Acme blue label dowel, 1/4x1-1/2in. 1H-R113 2HL-R113 2
45 Expansion plug, 3/4 in. 1H-R45 2HL-R45 1 114  Trip shaft support bracket 1H-R114 2HL-R114 2
46  Spiral head drive shaft connector {long) 1H-R46 2HL-R46 1 115 T-bolt 1H-R115 2HL-R115 2
47  Spiral head drive shaft extension 1H-R47 2HL-R47 1 116 Eye bolt, 1/2 in. 1H-R116 2HL-R116 1
48  Spiral head drive shaft connector (short) 1H-R48 2HL-R48 1 117 Nut, 1/2-13 i 1H-R117 2HL-R117 1
49  Taper pin, #4 x1-5/8 in. 1H-R49 2HL-R49 1 118 Allen hd cap screw, 1/2 x 1-3/4 in. 1H-R118 2HL-R118 1
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NOTE-ALL REPAIRS OTHER THAN REPLACING
PARTS SHOWN HERE MUST BE DONE
AT THE HOME FACTORY,

WHEN ORDERING PARTS, REPORT SERIAL
NUMBER OF DIVIDING HEAD.

Figure 20. Model H Dividing Head
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Figure 20. Model H Dividing Head

Item Code No.
No. Part Name and Description 1H 2HL Qty.
1 Screw 1H-S1 2HL-S1 1
2 Plunger knob 1H-82 2HL-82 1
3 Drill rod, #43 x 7/8 in, 1H-83 2HL-S3 1
4 Clamp nut 1H-S4 2HL-84 1
5 Index crank 1H-S5 2HL-S5 1
8 Washer 1H-S6 2HL-S6 1
7 Hex hd cap screw 1H-87 2HL-87 1
8 Plunger sleeve 1H-S8 2HL-S8 1
9 Spring 1H-S9 2HL-89 1
10 Plunger for standard index plates 1H-510a 2HL-S10a 1
Plunger for high number index plates 1H-S10b 2HL-S10b 1
11 Hi-Pro key, #706 1H-S11 2HL-S11 1
12 Spring 1H-S12 2HL-S12 1
13 Index finger 1H-813 2HL-S13 1
14 Screw 1H-S14 2HL-S14 1
15 Index finger 1H-S15 2HL-S15 1
16 Index sleeve 1H-8186 2HL-S18 1
1 Screw 1H-817 2HL-S17 1
18 Index plates 1H-S18 2HL-S18
Standard index plates
Index plate, 37-39-41-43-47-49 1H-S18a 2HL-S18a 1
Index plate, 21-23-27-29-31-33 1H-S18b 2HL-S18b 1
Index plate, 15-16-17-18-19-20 1H-S18¢ 2HL-S18c 1
High number index plates
Index plate, 57-67-77-87-97 1H-S18d 2HL-S18d 1
Index plate, 53-63-73-83.93 1H-S18e¢ 2HL-S18e 1
Index plate, 51-61-71-81-91-101 1H-S18f 2HL-S18f 1
Index plate, 48-59-69-79-89-99 1H-S18g 2HL-S18g1
19 Index plate clamp ring 1H-S19 2HL-S19 1
20 Screw 1H-820 2HL-S20 1
21 Nut 1H-821 2HL-S21 1
22 Center 1H-522 2HL-S22 1
23 Allen hd cap screw, 1/2 x 1 in. 1H-823 2HL-S23 3
24 Dog driver 1H-824 2HL-S24 1
25 Screw 1H-825 2HL-825 2
26 Screw 1H-S26 2HL-S26 1
27 Screw 1H-827 2HL-827 2
28 Spindle drive key screw 1H-S28 2HL-S28 1
29 Expansion key wedge 1H-S29 2HL-S29 1
30 Expansion key plug 1H-S30 2HL-S30 1
31 Spindle drive expansion key 1H-S31 2HL-S31 1
32 Center plug 1H-832 2HL-S32 1
33 Clamp block 1H-S33 2HL-S33 1
34 Draw-in bolt 1H-S34 2HL-S34 1
35 Draw-in bolt nut 1H-835 2HL-S35 1
36 Nut 1H-836 2HL-S36 1
37 Nut 1H-S37 2HL-S37 4
38 Washer 1H-838 2HL-S38 4
39 T-bolt 1H-S39 2HL-S39 4
40 Nut 1H-S40 2HL-840 1
41 Washer 1H-S41 2HL-S41 1
42 Crank 1H-S42 2HL-S42 1
43 Graduated collar 1H-S43 2HL-S43 1
44 Allen set screw, 5/16 x 3/8 in, 1H-844 2HL-S44 1
45 Vise tongue 1H-S45 2HL-S45 2
46 Screw 1H-846 2HL-S46 2.
|
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